KM O FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

1.Emission Bandwidth Measurement

Test Mode Test Channel Ant EBW[MHz] Limit[MHZz] Verdict
11A 5180 Ant1 27.760 PASS
11A 5200 Ant1 25.320 PASS
11A 5240 Ant1 24.480 PASS
11A 5260 Ant1 24.280 PASS
11A 5280 Ant1 21.880 PASS
11A 5320 Ant1 22.200 PASS
11A 5500 Ant1 26.560 PASS
11A 5580 Ant1 23.840 PASS
11A 5700 Ant1 20.720 PASS
11A 5720 Ant1 23.200 PASS
11A 5745 Ant1 15.360 0.5 PASS
11A 5785 Ant1 16.000 0.5 PASS
11A 5825 Ant1 15.680 0.5 PASS

11N20 5180 Ant1 28.120 PASS
11N20 5200 Ant1 26.640 PASS
11N20 5240 Ant1 27.120 PASS
11N20 5260 Ant1 22.600 PASS
11N20 5280 Ant1 23.120 PASS
11N20 5320 Ant1 21.560 PASS
11N20 5500 Ant1 28.880 PASS
11N20 5580 Ant1 24.960 PASS
11N20 5700 Ant1 23.920 PASS
11N20 5720 Ant1 21.960 PASS
11N20 5745 Ant1 15.920 0.5 PASS
11N20 5785 Ant1 16.160 0.5 PASS
11N20 5825 Ant1 15.200 0.5 PASS
11N40 5190 Ant1 62.160 PASS
11N40 5230 Ant1 58.880 PASS
11N40 5270 Ant1 55.200 PASS
11N40 5310 Ant1 47.200 PASS
11N40 5510 Ant1 60.480 PASS
11N40 5550 Ant1 58.880 PASS
11N40 5670 Ant1 48.800 PASS
11N40 5755 Ant1 35.280 0.5 PASS
11N40 5795 Ant1 35.520 0.5 PASS
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KM O FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11A_5180_Ant1

Date: 4.APR.2018 10:23:35

@ *RBW 300 kHz Delta 3 [T1
*VBW 300 kHz 1.95 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 27.760000000 MHz
20 Offket 1411 dB Marker| 1
> 58 dBm
5|.165760po0 cuz |EH
- Marker| 2 [T1 |
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Center 5.18 GHz 4 MHz/ Span 40 MHz
Date: 4.APR.2018 10:15:52
Emission Bandwidth Measurement_11A_5200_Ant1
@ *RBW 300 kHz Delta 3 [T1
*VBW 300 kHz 0.75 dB
Ref 23.9 dBm *Att 20 dB SWT 20 ms 5.320000000 MHz
,o_Offket 13lo dB Marker| 1 [T1
20} 74 daBm
5|.187960po0 cuz |[IEA
~10 M. X 2 [T
= M 6} 38 dBm
ﬂwnwfwwuwm' y freym, | s|.200800po0 GHz |ryw
-0 /
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L D1 — dBm
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Center 5.2 GHz 4 MHz/ Span 40 MHz
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11A_5240_Ant1

@ *RBW 300 kHz Delta 3 [T1 |
*VBW 300 kHz 0.09 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 24.480000000 MHz
20 Offket 1411 dB Marker| 1 [T1
—-20}25 dBm
5|.227880po0 cuz [
L , Markey| 2 [T
L

6} 77 dBm
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TEW e
A/ AN, 5[.240880p00 GHz| Ly
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Center 5.24 GHz 4 MHz/ Span 40 MHz

Date: 4.APR.2018 10:30:09

Emission Bandwidth Measurement_11A_5260_Ant1

@ *RBW 300 kHz Delta 3 [Tl ]
*VBW 300 kHz 1.94 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 24.280000000 MHz
,_Offpet 14]1 dB Marker| 1 [T1
-21] 75 dBm
5|.247200po0 cuz |EH
: Marker| 2 [T] |
M 7124 dBm
MNAM/\W 5.258920 GHz | Ly

MﬁN%“MWaDB
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~-60

70

Center 5.26 GHz 4 MHz/ Span 40 MHz

Date: 23.APR.2018 08:18:33
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Emission Bandwidth Measurement_11A_5280_Ant1

*RBW 300 kHz Delta 3 [T1
*VBW 300 kHz -2.09 dB

Ref 24.3 dBm *Att 20 dB SWT 20 ms 21.880000000 MHz
Offket 143 dB Marker| 1 [T1
—20}71 dBm
5|.269160p00 cuz |
| Markerl 2 [T1
Lo 6|53 a
IEW| M 61 53 dBm
4A¢~w~ﬂMUVxWAM\ Ry s|.281080p00 GHz|ryL
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Date: 23.APR.2018

Center 5.28 GHz 4 MHz/ Span 40 MHz

08:24:04

Emission Bandwidth Measurement_11A_5320_Ant1

Ref 24 dBm

14

*RBW 300 kHz Delta 3 [T1
*VBW 300 kHz -0.21 dB
*Att 20 dB SWT 20 ms 22.200000000 MHz
dB Marker| 1 [T1

—-20}1 40 dBm
5].309240p00 GHz “
Marker| 2 [T] |

MW\«*M Tpee dem

.321040P00 GHz | ryvL
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=20
e
IEW)|
—0
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Date: 23.APR.2018

Center 5.32 GHz 4 MHz/ Span 40 MHz

08:29:01
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11A_5500_Ant1

@ *RBW 300 kHz Delta 3 [T1 |
*VBW 300 kHz -0.26 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 26.560000000 MHz
20 Offket 1411 dB Marker| 1 [T1
—-21} 48 dBm
5|.487240po0 cuz [
I Marker] 2 [T
L

51 4 3,
=i ] 641 dBm
WAW \'W“M 5l.499000p00 GHz | Lyvw

-0

3DB
--40
--50
- 60
L-70
Center 5.5 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 08:34:37
Emission Bandwidth Measurement_11A_5580_Ant1
@ *RBW 300 kHz Delta 3 [Tl ]
*VBW 300 kHz 0.98 dB
Ref 24.2 dBm *Att 20 dB SWT 20 ms 23.840000000 MHz
Offket 1412 dB Marker| 1
120
22|30 dBm
5|.567880po0 cuz |EH
Markexl 2 [T1 I
TEW 6} 01 dBm
A 5.581040p00 GHz |1y
Lo \\
L-10

40

~-50

~-60

70

Center 5.58 GHz 4 MHz/ Span 40 MHz

Date: 23.APR.2018 08:41:16
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11A_5700_Ant1
@ *RBW 300 kHz Delta 3 [T1 |
*VBW 300 kHz -0.72 dB
Ref 24.2 dBm *Att 20 dB SWT 20 ms 20.720000000 MHz
Offket 142 dB Marker| 1 [T1
—-20} 53 dBm
5|. 6s9680po0 cuz [[IEA
Markerl 2 [T1
10 2 sl o7 as
7 dBm
IEW|
ﬂNﬂAﬂﬂJdﬂW&ﬁA\/vaMNNKAAAMAA 5|.698320Pp00 GHz | v
-0
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%
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A 3DB
--40
--50
- 60
L-70
Center 5.7 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 08:50:21
Emission Bandwidth Measurement_11A_5720_Ant1
@ *RBW 300 kHz Delta 3 [Tl ]
*VBW 300 kHz -1.26 dB
Ref 24.2 dBm *Att 20 dB SWT 20 ms 23.200000000 MHz
offfet 14f2 aB Marker| 1 [T1
120
18] 87 dBm
5|.708880po0 cuz |EH
10 Markerl 2 [T]1 |1
7176 dBm
= M/U\Mm
pnAdr ™V kAN”W*M 51.717960p00 GHz | nyvL
Lo //f \\
L-10
D1 —18,21‘%'31 \u y
[-20 .‘,
L-40
--50
- 60
--70
Center 5.72 GHz 4 MHz/ Span 40 MHz
Date: 7.MAY.2018 20:52:59
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K MO

Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Emission Bandwidth Measurement_11A_ 5745 Ant1

*RBW 100 kHz Delta
*VBW 300 kHz

3

[T1
-0.25 dB

Ref 24 .3 dBm *Att 20 dB SWT 20 ms 15.360000000 MHz
Offket 1413 dB Marker| 1 [T1
-3} 67 dBm
5[.737440p00 GHz
| Markerl 2 [T1
w0 2l 55 a
IEW] 2 21 55 dBm
T 5|.746240p00 GHz
Lo M | 11
D1 -3.4/46 dBrrW&L&L Loty
—--10 wH \
20 WI/ I
--30 A \
=40
—-50
—-60
--70

Date: 23.APR.2018

Center 5.745 GHz

08:55:31

4 MHz/

Span 40 MHz

LVL

3DB

Emission Bandwidth Measurement_11A_5785_ Ant1

@ *RBW 100 kHz Delta 3 [T1
*VBW 300 kHz 0.03 dB
Ref 24.3 dBm *Att 20 dB SWT 20 ms 16.000000000 MHz
Offpet 143 dB Marker| 1 [T1
20
-4l 47 dBm
5(.777200p00 GHz
| ol 2 [T1
H 2{79 a
2l 79 3
TEW 79 dBm
.783760p00 GHz
-0
D1 —-3.2
--10
20
--30
—-50
60
+-70

Date: 23.APR.2018

Center 5.785 GHz

09:01:17

4 MHz/

Span 40 MHz

LVL
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KM O FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11A_ 5825 Ant1

@ *RBW 100 kHz Delta 3 [T1 |
*VBW 300 kHz -0.39 dB
Ref 24.3 dBm *Att 20 dB SWT 20 ms 15.680000000 MHz
Offket 143 dB Marker| 1 [T1
-3} 23 dBm
5|.817240po0 cuz [
| Markexr|l 2 [T1
10 15
TEW| > 3 dBm
5|.823720p00 GHz | v
-0
D1 -2.971
--10
L-20
|30 | Ly
3DB
--50
- 60
--70
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:14:12
Emission Bandwidth Measurement_11N20_5180_Ant1
@ *RBW 300 kHz Delta 3 [Tl ]
*VBW 300 kHz 1.04 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 28.120000000 MHz
,oOffpet 14]1 dB Marker| 1 [T1
-20f 86 dBm
5|.165560p00 cuz |EH
| - Marker| 2 [T |
H 6|85 am
TEW o] oD C m
wWVwml\fA%UU“LVNkMAAM 5. 179120p00 GHz |Lyr
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--10 \\
3
=70
L-30
3DB
L-40
--50
- 60
--70
Center 5.18 GHz 4 MHz/ Span 40 MHz

Date: 4.APR.2018 10:35:46
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KM O FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11N20_5200_ Ant1

@ *RBW 300 kHz Delta 3 [T1 |
*VBW 300 kHz -1.00 dB
Ref 23.9 dBm *Att 20 dB SWT 20 ms 26.640000000 MHz

20 Offket 1319 dB Marker]| 1 [T1
—-20}13 dBm

5].186520p00 GHz “

5 [T

=10 Markex
T
TEW| uvMMVK\ 6l 40 dBm
fAvaN\NMwthw 5.199040p00 GHz | v
-0 "\
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My,

3DB

40

~-50

~-60

70

Center 5.2 GHz 4 MHz/ Span 40 MHz

Date: 4.APR.2018 10:41:31

Emission Bandwidth Measurement_11N20_5240_ Ant1

@ *RBW 300 kHz Delta 3 [Tl ]
*VBW 300 kHz -0.95 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 27.120000000 MHz
,o_Offpet 1441 dB Marker| 1 [T1
-21L03 dBm
5|.227040poo cuz |EH
L Marker! 2 [T1
H B 1 -
5 3
e Mm . o
AR RA A il 5(.238360p00 GHz | rvr
Lo "™ W
| 10 / \
L D1 - dRm 2
3DB
--40
--50
--60
--70
Center 5.24 GHz 4 MHz/ Span 40 MHz

Date: 4.APR.2018 10:46:26
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11N20_5260 Ant1

@ *RBW 300 kHz Delta 3 [T1 |
*VBW 300 kHz -0.77 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 22.600000000 MHz

20 Offket 1411 dB Marker| 1 [T1

-191 51 dBm
520p00 GHz “

59 3
TEw MMMM i
/N J\ 5.261000p00 GHz| vz
] / \
--10
3 D1 -18 4 dBm W

3DB

——40

—-50

~-60

70

Center 5.26 GHz 4 MHz/ Span 40 MHz

Date: 7.MAY.2018 20:31:36

Emission Bandwidth Measurement_11N20_5280_ Ant1

@ *RBW 300 kHz Delta 3 [Tl ]
*VBW 300 kHz -1.43 dB
Ref 24.3 dBm *Att 20 dB SWT 20 ms 23.120000000 MHz

Offpet 143 dB Marker| 1 [T1
20
-20f24 dBm
5|.268880p00 cuz|EH
10 - Markerl 2 [T]1 |1

TEW MM pe7 dem
AN AR 5.279160p00 GHz |1y

N / \

D1 —-18.[5 dBm ‘

~-20

40

=-50

—-60

70

Center 5.28 GHz 4 MHz/ Span 40 MHz

Date: 7.MAY.2018 20:37:12
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Ke MeiOu Lab Corp.

o FCC Part 15.407 Test Report

Emission Bandwidth Measurement_11N20_5320_ Ant1

<§§> *RBW 300 kHz Delta 3 [T1
*VBW 300 kHz -0.61 dB
Ref 24 dBm *Att 20 dB SWT 20 ms 21.560000000 MHz
20 Offket 14| dB Marker| 1 [T1
—-20}25 dBm
5|.309720po0 cuz [
| _ Markey| 2 [T
* 1o o
TEW| W\MWMJ\W e ann
A 5|.321040p00 GHz | v
Lo M M
L-10 / \
Ly D1 _-—10 rmﬁ/(mn \m
A:*-”‘«W LT
3DB
--40
--50
--60
--70
Center 5.32 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:19:30

Emission Bandwidth Measurement_11N20_5500_Ant1

@ *RBW 300 kHz Delta 3 [T1
*VBW 300 kHz -0.27 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 28.880000000 MHz
| ,,_Offfet 14]1 dB Marker| 1 [T1
—21][ 58 dBm
5|.a86000po0 cuz |EH
Marker| 2 [T1 |
6} 02 dBm
V“U”NMW/Nm“”UkmAAWNM*m 5l.501440p00 GHz | vy

.ww
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~-50

~-60

70

Center 5.5 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:28:10
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11N20_5580_ Ant1
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Date: 23.APR.2018 09:40:19

Center 5.7 GHz 4 MHz/ Span 40 MHz

@ *RBW 300 kHz Delta 3 [T1 |
*VBW 300 kHz -0.40 dB
Ref 24.2 dBm *Att 20 dB SWT 20 ms 24.960000000 MHz
Offket 142 dB Marker| 1 [T1
-21] 79 dBm
5|.567720po0 cuz [
Markerl 2 [T1
o p =
TEW| kﬂﬂﬁ}[w\KmxA)ﬁk 51 76 dBm
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L 10 / \
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--50
--60
--70
Center 5.58 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:35:14
Emission Bandwidth Measurement_11N20_5700_Ant1
@ *RBW 300 kHz Delta 3 [Tl ]
*VBW 300 kHz 0.27 dB
Ref 24.2 dBm *Att 20 dB SWT 20 ms 0 MHz
offket 142 dB Marker| 1 [T1
-20
-23l 42 dBm
5|.687480poo cuz |EH
Markexl 2 [T1 I
o 2 sl 1o aer
= 519 dBm
AM%”“ﬁMjuww~W1k A 5].701440p00 GHz|pvL
Lo M
L 10 AJ/ \
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KM O FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11N20_5720_ Ant1

@ *RBW 300 kHz Delta 3 [T1 ]
*VBW 300 kHz -0.96 dB
Ref 24 .2 dBm *Att 20 dB SWT 20 ms 21.960000000 MHz
Offket 1412 dB Marker| 1 [T1
—-18} 63 dBm

5(.708520p00 GHz B
Marker|l 2 [T1

2
M 7l 84 aBm
dmdw&*\ NN s|.721080po0 cHz|1vL

3DB
--40
--50
- 60
L-70
Center 5.72 GHz 4 MHz/ Span 40 MHz
Date: 7.MAY.2018 20:44:14
Emission Bandwidth Measurement_11N20_5745 Ant1
@ *RBW 100 kHz Delta 3
*VBW 300 kHz 95 dB
Ref 24.3 dBm *Att 20 dB SWT 20 ms 15.920000000 MHz
offfet 14[3 aB Marker| 1 [T1
120
-4] 16 dBm
5|.737520po0 cuz |EH
Markexl 2 [T1 I
TEW > 2} 38 dBm
5|.743760p00 GHz |y
1) 'l 'l Il A

;_.

il

VV"

D1 -3.624 dBIW
10 / \
--20

3DB

F-4a0

=-50

—-60

70

Center 5.745 GHz 4 MHz/ Span 40 MHz

Date: 23.APR.2018 09:48:23
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11N20_5785 Ant1

@ *RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 0.01 dB
Ref 24.3 dBm *Att 20 dB SWT 20 ms 16.160000000 MHz
Offget 1413 dB Marker| 1 [T1
B -3} 85 dBm
5(.777400p00 GHz “
10 Markexr| 2 fT,m —
TEW| > 2 89 dBm
5|.786280p00 GHz|LvL
o [ M I | l .

D1 -3.1j06 dBm— W %
--10 ,N

3DB
20
--50
- 60
--70
Center 5.785 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:53:04
Emission Bandwidth Measurement_11N20_5825 Ant1
@ *RBW 100 kHz Delta 3 [Tl ]
*VBW 300 kHz 0.04 dB
Ref 24.3 dBm *Att 20 dB SWT 20 ms 15.200000000 MHz
offfet 14[3 aB Marker| 1 [T1
120
-4] 12 dBm
5|.817400poo cuz |EH
Markexl 2 [T1 I
TEW 3158 dBm
5|.826280p00 GHz |y
—0 4
D1 —2.4[24 dBm—W
L-10 r“

/

3DB
" Mo
--50
--60
--70
Center 5.825 GHz 4 MHz/ Span 40 MHz

Date: 23.APR.2018 10:01:13
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KM O FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11N40_5190_ Ant1

@ *RBW 300 kHz Delta 3 [T1 |
*VBW 1 MHz -0.01 dB
Ref 24 dBm *Att 20 dB SWT 20 ms 62.160000000 MHz
20 Offket 14| dB Marker| 1 [T1
-24114 dBm

5].158720p00 GHz .:I

—10 Marker| 2 [T

L PK ;
TEW 2 al a3 aBm
M n!n s[.196080p00 GHz|ryL
Lo A . \ Ao,

T \

A ™

' V‘WV%MMW

=-30

3DB

40

~-50

~-60

70

Center 5.19 GHz 8 MHz/ Span 80 MHz

Date: 4.APR.2018 10:51:12

Emission Bandwidth Measurement_11N40_5230_Ant1

@ *RBW 300 kHz Delta 3 [Tl ]
*VBW 1 MHz 2.63 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 58.880000000 MHz
20 offket 14|1 dB Marker| 1 [T1
-24f 82 dBm
5|.200320po0 cuz|EH
L Markeyl 2 [T1 |
H
2 41 06 dBm

IEW
HM%MAN“ /WMUWMM 5[.227120p00 GHz|LvL
o A SN N,

[ |

;u#mnﬁprMN&Bw VﬂmmivaﬁuN

40

~-50

~-60

70

Center 5.23 GHz 8 MHz/ Span 80 MHz

Date: 4.APR.2018 10:55:59
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11N40_5270 Ant1

*RBW 300 kHz
*VBW 1 MHz

Delta 3

[T1

0.40 dB

0 /
—--10

—— ul
20 WWV dBm

——40

i 3DB

—-50

~-60

70

Center 5.31 GHz

Date: 23.APR.2018 10:17:05

8 MHz/

Span 80 MHz

Ref 24.2 dBm *Att 20 dB SWT 20 ms 55.200000000 MHz
Offket 142 dB Marker| 1 [T1
-23} 42 dBm
5|.240960po0 cuz [
Markerl 2 [T1
10
TEW| 2 3125 dBm
5.272880p00 GHz | ryL
Lo ’ I TTTAAY Al ﬂ"xAMMW““MmAM
--10 //
20 - A ~
M P i Wy,
30 L
Ly [FAS
--40
--50
--60
--70
Center 5.27 GHz 8 MHz/ Span 80 MHz
Date: 23.APR.2018 10:12:07
Emission Bandwidth Measurement_11N40_5310_Ant1
@ *RBW 300 kHz Delta 3 [T1
*VBW 1 MHz -0.47 dB
Ref 23.9 dBm *Att 20 dB SWT 20 ms 47.200000000 MHz
20 Offket 13}19 dB Marker| 1
-22| 64 dBm
5|.287600po0 cuz |EH
10 M. kaxl 2 rT1 b
- S
TEW 4124 dBm
WM M 5[.316400p00 GHz | rLyL
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K MO

Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Emission Bandwidth Measurement_11N40_5510_Ant1

*RBW 300 kHz Delta 3 [T1

*VBW 1 MHz 1.64 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 60.480000000 MHz
20 Offket 1411 dB Marker| 1 [T1
-24l 24 dBm
5|.480640po0 cuz I
—10 Marker| 2 [T
1
31 55 dBm
TEW|
5l-506480p00 GHz
" N RITTRLY, Eaacac| faam et VTN LV
L 10 / A\
L _20 .\A/ \t%nu ) 3
L) AR e : M“*%MW
30 3DB
--40
--50
--60
--70
Center 5.51 GHz 8 MHz/ Span 80 MHz
Date: 23.APR.2018 10:25:51
Emission Bandwidth Measurement_11N40_5550_ Ant1
@ *RBW 300 kHz Delta 3 [T1
*VBW 1 MHz -0.19 dB
Ref 24.2 dBm *Att 20 dB SWT 20 ms 58.880000000 MHz
Offket 1412 dB Marker
-20
92 dBm
5 20poo cuz |IEH
10 Markerl 2 [T]1 |1
1
2 3} 26 dBm
5[.552720p00 GHz | LvL
i A AN fVIWhMM«umL*mvu,
L-10 /
T2 i V"“'/ \‘wvu W
i Grrmshfiss e WM
-30 3DB
L —40
--50
--60
--70
Center 5.55 GHz 8 MHz/ Span 80 MHz
Date: 23.APR.2018 10:30:46
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11N40_5670_ Ant1

%'N
flom—

D1 -6.2J96 dB*va

B | |

WWMM e
——40

=-50

—-60

70

Date: 23.APR.2018 10:44:21

Center 5.755 GHz 8 MHz/ Span 80 MHz

@ *RBW 300 kHz Delta 3 [T1 |
*VBW 1 MHz 0.42 dB
Ref 24.1 dBm *Att 20 dB SWT 20 ms 48.800000000 MHz
20 Offket 1411 dB Marker| 1 [T1
-23} 54 dBm
5|. 6a5920po0 cuz I
| Marker| 2 [T
L o0
TEW| 2 3106 dBm
5. 675280p00 GHz |y
Lo NTHY) /\nANX'M: ik
L-10 / \
L-20 —
il o mu
™™ AL
3DB
--40
--50
- 60
L-70
Center 5.67 GHz 8 MHz/ Span 80 MHz
Date: 23.APR.2018 10:35:29
Emission Bandwidth Measurement_11N40_5755_ Ant1
@ *RBW 100 kHz Delta 3 [Tl ]
*VBW 300 kHz -0.07 dB
Ref 24.3 dBm *Att 20 dB SWT 20 ms 35.280000000 MHz
offfet 14[3 aB Marker| 1 [T1
120
-7t 80 dBm
5|.737400poo cuz |EH
Markexl 2 [T1 I
10 —
TEW -0} 30 dBm
5|.752520p00 GHz |y
)
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Emission Bandwidth Measurement_11N40_5795 Ant1

<§§> *RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 0.91 dB
Ref 24 .3 dBm *Att 20 dB SWT 20 ms 35.520000000 MHz
Offket 1413 dB Marker| 1 [T1
~20
—-7}t28 dBm

5].777400p00 GHz B
Marker|l 2 [T1

10
o O} 36 dBm
2 5].798760p00 GHz| rvL
-0 '

3":1—

D1 -5.¢Ja2 dBWMM iy
10 [
20

W 3DB

|

—-50

~-60

70

Center 5.795 GHz 8 MHz/ Span 80 MHz

Date: 23.APR.2018 10:49:35
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KM O FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

2.0ccupied Bandwidth Measurement

Test Mode Test Channel Ant OBW[MHZ] LimitfMHz] | Verdict
11A 5180 Ant1 16.865 - PASS
11A 5200 Ant1 16.770 - PASS
11A 5240 Ant1 16.725 - PASS
11A 5260 Ant1 16.705 - PASS
11A 5280 Ant1 16.665 - PASS
11A 5320 Ant1 16.650 - PASS
11A 5500 Ant1 16.775 - PASS
11A 5580 Ant1 16.710 - PASS
11A 5700 Ant1 16.660 - PASS
11A 5720 Ant1 16.635 - PASS
11A 5745 Ant1 16.435 - PASS
11A 5785 Ant1 16.415 - PASS
11A 5825 Ant1 16.405 - PASS

11N20 5180 Ant1 17.820 - PASS
11N20 5200 Ant1 17.795 - PASS
11N20 5240 Ant1 17.775 - PASS
11N20 5260 Ant1 17.695 - PASS
11N20 5280 Ant1 17.705 - PASS
11N20 5320 Ant1 17.695 - PASS
11N20 5500 Ant1 17.800 - PASS
11N20 5580 Ant1 17.765 - PASS
11N20 5700 Ant1 17.715 - PASS
11N20 5720 Ant1 17.700 - PASS
11N20 5745 Ant1 17.600 - PASS
11N20 5785 Ant1 17.585 - PASS
11N20 5825 Ant1 17.575 - PASS
11N40 5190 Ant1 36.230 - PASS
11N40 5230 Ant1 36.130 - PASS
11N40 5270 Ant1 36.140 - PASS
11N40 5310 Ant1 36.050 - PASS
11N40 5510 Ant1 36.190 - PASS
11N40 5550 Ant1 36.240 - PASS
11N40 5670 Ant1 36.150 - PASS
11N40 5755 Ant1 36.060 - PASS
11N40 5795 Ant1 35.940 - PASS
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K MO

Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Occupied Bandwidth Measurement_11A_5180_Ant1
@ *RBW 300 kHz Marker 1 [T1
*VBW 300 kHz 7.04 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.179125000 GHz
30 Offfket 141 dB OBW 16|.865000p00 MHz
Temp 1| [T1 OBW]
=20 R “
5[.171580p00 GHz
TEW| . Temp 2 T OBW]
rio =Z 35 aBm| vy
5[.188445p00 GHz
0 i T2
L-10
+-20
3DB
+-40
+-50
+-60
-70
Center 5.18 GHz 4 MHz/ Span 40 MHz
Date: 4.APR.2018 10:16:08
Occupied Bandwidth Measurement_11A_5200_Ant1
@ *RBW 300 kHz Marker 1 [T1
*VBW 300 kHz 6.36 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 199230000 GHz
30 Offket 13|9 dB OBW 16|.770000p00 MHz
Temp 1| [T1 OBW]
~20 =41 07 Apg “
191645pP00 GHz
TEW| Temp 2 T OBW]
rio T =30l aBnm||Lvn
5[.208415p00 GHz
=0 T
L-10
+-20
3DB
L-40
+-50
+-60
-70
Center 5.2 GHz 4 MHz/ Span 40 MHz
Date: 4.APR.2018 10:23:51
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Occupied Bandwidth Measurement_11A_5240_ Ant1
<%%> *RBW 300 kHz Marker 1 [Tl |
*VBW 300 kHz 6.64 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.238940000 GHz
30 Offpet 14f1 dB OBW 16|.725000p00 MHz
Temp 1| [T1 OBW]
~20 2l 05 4o “
5|.231635p00 GHz
SR i
TEW Temp [T OBW
~10 T =S| 420 aBnm|Lvn
5|.248360p00 GHz
-0
T2
+-10
+-20 |
3DB
+-40
+-50
+-60
-70
Center 5.24 GHz 4 MHz/ Span 40 MHz
Date: 4.APR.2018 10:30:25
Occupied Bandwidth Measurement_11A_5260_Ant1
@ *RBW 300 kHz Marker 1 [T1
*VBW 300 kHz 6.60 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.257700000 GHz
30 Offfket 141 dB OBW 16|.705000p00 MHz
Temp 1| [T1 OBW]
20 =41 23 AdBr “
5[.251635p00 GHz
1 P [N I
TEW| Temp 2 T1l OBW]
r10 T =3 84 dBm|LvL
5|.268340p00 GHz
=0 —
L-10 '
+-20
3DB
+-40
+-50
+-60
-70
Center 5.26 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 08:18:55
KSZ2018031601J04_Appendix_NII_WiFi Page 22 of
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Occupied Bandwidth Measurement_11A_5280_Ant1

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 6.54 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.277715000 GHz
30 Offpet 1413 dB OBW 16[.665000p00 MHz
Temp 1| [T1 OBW]
20 S | 2 |
5|.271670p00 GHz
S I
TEW ) Temp [T OBW
~10 T =3 Z2 aBnm|Lvn
~0
——10
--20
3DB
—=—40
—-50
——60
=70
Center 5.28 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 08:24:25

Occupied Bandwidth Measurement_11A_5320_Ant1

@ *RBW 300 kHz Marker 1 [T1
*VBW 300 kHz 7.29 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.320895000 GHz
30 Offpet 14|dB OBW 16].650000p00 MH=z
Temp 1| [T1 OBW]
=20 — Q5 dp; “
5].311700p00 GH=z
1 P o J I
TEW| Temp 2 T1l OBW]
rio - =30l aBnm|Lvn
5].328350p00 GHz
Lo = —
—=-10
——20
3DB
--40
——50
——60
=70
Center 5.32 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 08:29:23
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K M

o FCC Part 15.407 Test Report

-l =)
Ke MeiOu Lab Corp.
Occupied Bandwidth Measurement_11A_5500_Ant1
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 6.57 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.501700000 GHz
30 Offket 141 dB OBW 16|.775000p00 MHz
Temp 1| [T1 OBW]
20 A v | 2 |
_— . ?.4716/’25?‘00 GHz
IEW Temp 2| [T1 OBW
~10 T ] RS aBm || v
5.508400p00 GHz
2
3DB
+-40
+-50
+-60
-70
Center 5.5 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 08:34:58
Occupied Bandwidth Measurement_11A_5580_Ant1
@ *RBW 300 kHz Marker 1 [T1
*VBW 300 kHz 5.83 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.577895000 GHz
30 Offfpet 14}2 dB OBW 16|.710000p00 MHz
Temp 1| [T1 OBW]
L20 —sles qpnfEM
5[.571650p00 GHz
1 P [N S
TEW| Temp 2 T1l OBW]
rio T =5 L aBm| LvL
5. 588360p00 GHz
HOo
"2
L-10
+-20
3DB
+-40
+H-50
+-60
-70
Center 5.58 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 08:41:38
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Occupied Bandwidth Measurement_11A_5700_Ant1

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 5.34 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.697155000 GHz
30 Offpet 1412 dB OBW 16/.660000Pp00 MHz
Temp 1| [T1 OBW]
20 =S4 =k=: “
5|.691695p00 GHz
S (e
TEW Temp [T OBW
rio T =S| L L oD v
5|.708355p00 GHz
~0
2
——10
L-20 |
3DB
—=—40
—-50
——60
=70
Center 5.7 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 08:50:43
Occupied Bandwidth Measurement_11A_5720_Ant1
@ *RBW 300 kHz Marker 1 [T1
*VBW 300 kHz 8.21 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.719200000 GHz
30 Offpet 14}12 dB OBW 16].635000p00 MHz
Temp 1| [T1 OBW]
L20 —oloe ce.fEN
5].711690p00 GH=z
1 P . S I
TEW| Temp 2 T1l OBW]
=T 89 aBm| LvL
5].728325p00 GHz
3DB
--40
——50
——60
=70
Center 5.72 GHz 4 MHz/ Span 40 MHz
Date: 7.MAY.2018 20:53:21
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Occupied Bandwidth Measurement_11A_5745 Ant1
<%%> *RBW 100 kHz Marker 1 [T1 |
*VBW 300 kHz 2.60 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.746255000 GHz
30 Offpet 14[3 dB OBW 16|.435000p00 MHz
Temp 1| [T1 OBW]
=20 =71 &5 4B “
5|.736780p00 GH
TEW| Temp 2| [T1 OBW
rio =753 oBm|| v
1 5|.753215p00 GHz
Lo 1 Y PR | Y |
)
3DB
+-50
+-60
-70
Center 5.745 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 08:55:52
Occupied Bandwidth Measurement_11A_5785_Ant1
@ *RBW 100 kHz Marker 1 [T1
*VBW 300 kHz 3.10 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.786250000 GHz
30 Offket 143 dB OBW 16|.415000p00 MHz
Temp 1| [T1 OBW]
=20 = — “
5. 776810p00 GHz
1 P [N [
TEW| Temp 2 T1l OBW]
rio =7 L aBm| LvL
1 5|.793225p00 GHz
Lo [l n I |
2
3DB
W
+-50
+-60
-70
Center 5.785 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:01:39
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Occupied Bandwidth Measurement_11A_ 5825 Ant1

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz 3.56 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.823720000 GHz
30 Offpet 1413 dB OBW 16/.405000p00 MHz
Temp 1| [T1 OBW]
20 05 ==
5|-816800p00 GHz
S IR
TEW Temp [T OBW
=7 I T aBm
5|.833205p00 GHz
—-50
——60
=70
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:14:34

LVL

3DB

Occupied Bandwidth Measurement_11N20_5180_Ant1

@ *RBW 300 kHz Marker 1 [T1
*VBW 300 kHz 6.18 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.179225000 GHz
30 Offpet 1411 dB OBW 17|.820000p00 MH=z
Temp 1| [T1 OBW]
=20 — 10 dBr “
5].171105p00 GHz
1 P o J R
TEW| Temp 2 T1l OBW]
rio T = I—aBm|| Ly
5].188925p00 GHz
0 sk,
—=-10
——20
3DB
--40
——50
——60
=70
Center 5.18 GHz 4 MHz/ Span 40 MHz
Date: 4.APR.2018 10:36:02
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth Measurement_11N20_5200 Ant1
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 6.23 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.201485000 GHz
30 Offfet 13}9 dB OBW 17|-795000p00 MHz
Temp 1| [T1 OBW]
20 olen o.M
5|-191125p00 GHz
S (e
TEW Temp [T OBW
rio T =S|Fol gD v
5|.208920p00 GHz
=0 - T
——10
|20 L
3DB
—=—40
—-50
——60
=70
Center 5.2 GHz 4 MHz/ Span 40 MHz
Date: 4.APR.2018 10:41:46
Occupied Bandwidth Measurement_11N20_5240_Ant1
@ *RBW 300 kHz Marker 1 [Tl ]
*VBW 300 kHz 6.08 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.236440000 GHz
30 Offpet 1411 dB OBW 17|.775000p00 MH=z
Temp 1| [T1 OBW]
20 —zloc ceafEN
5].231110p00 GH=z
1 P o J I
TEW| Temp 2 T1l OBW]
rio T =Z|F 95 dBm|LvL
5].248885p00 GHz
~0
—=-10
+-20 } )
3DB
——40
——50
——60
=70
Center 5.24 GHz 4 MHz/ Span 40 MHz
Date: 4.APR.2018 10:46:41
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth Measurement_11N20_5260 Ant1
<%%> *RBW 300 kHz Marker 1 [Tl |
*VBW 300 kHz 7.73 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.261080000 GHz
30 Offpet 14f1 dB OBW 17|.695000p00 MHz
Temp 1| [T1 OBW]
2o e o e
5|.251170p00 GHz
5 [
TEW emp [T OBW
r10 = =Tz oBm| v
5|.268865p00 GHz
T2
-0
+-10
| 50 |
3DB
+-40
+-50
+-60
-70
Center 5.26 GHz 4 MHz/ Span 40 MHz
Date: 7.MAY.2018 20:31:58
Occupied Bandwidth Measurement_11N20_5280_Ant1
@ *RBW 300 kHz Marker 1 [Tl ]
*VBW 300 kHz 7.24 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.279165000 GHz
30 Offket 143 dB oBW 17|.705000p00 MHz
Temp 1| [T1 OBW]
~20 =11490 4oy “
5l.271160p00 GHz
1 P - B I
TEW| . Temp 2 T1l OBW]
rio el aBm| LvL
5|.288865p00 GHz
-0
L-10
+-20
3DB
t
--40
+-50
+-60
-70
Center 5.28 GHz 4 MHz/ Span 40 MHz
Date: 7.MAY.2018 20:37:34
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth Measurement_11N20_5320 Ant1

<%%> *RBW 300 kHz Marker 1 [Tl |
*VBW 300 kHz 6.75 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.319040000 GHz
30 Offpet 14|dB OBW 17|.695000p00 MHz
Temp 1| [T1 OBW]
F20 olog anJIEM
5|.311170p00 GHz
SR [
TEW ) Temp [T OBW
rio + =~ 5° oBm|| v
5|.328865p00 GHz
Lo p[ 2
+-10
+-20 I
3DB
+-40
+-50
+-60
-70
Center 5.32 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:19:52
Occupied Bandwidth Measurement_11N20_5500_Ant1
@ *RBW 300 kHz Marker 1 [Tl ]
*VBW 300 kHz 6.45 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.498425000 GHz
30 Offfket 141 dB OBW 17|.800000p00 MHz
Temp 1| [T1 OBW]
~20 — W=t =t “
5[.491115p00 GHz
1 P m 2l 71 oW
TEW| Temp 2 T OBW]
r10 T =T dBm|| LvL
5. 508915p00 GHz
=0 ™
3DB

——40

~—-50

~-60

=70

Center 5.5 GHz 4 MHz/ Span 40 MHz

Date: 23.APR.2018 09:28:31

KSZ2018031601J04_Appendix_NII_WiFi Page 30 of
121



KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth Measurement_11N20_5580 Ant1
@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 5.07 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.580930000 GHz
30 Offpet 1412 dB OBW 17|.765000p00 MH=z
Temp 1| [T1 OBW]
=20 —al 24 go “
5|.571125p00 GHz
S I
TEW Temp [T OBW
~10 1 =S| oo aBn| v
5|.588890p00 GHz
~0
——10
—=-20
3DB
—=—40
—-50
——60
=70
Center 5.58 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:35:36
Occupied Bandwidth Measurement_11N20_5700_Ant1
@ *RBW 300 kHz Marker 1 [Tl ]
*VBW 300 kHz 5.27 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.698345000 GHz
30 Offpet 14}12 dB OBW 17|.715000p00 MH=z
Temp 1| [T1 OBW]
~20 — /==t “
5].691155p00 GHz
1 P o J I
TEW| Temp 2 T1l OBW]
rio ” v aBm| LvL
5. 708870p00 GHz
~0
L-10
--20 !
3DB
--40
——50
——60
=70
Center 5.7 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:40:40
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth Measurement_11N20_5720 Ant1

<%%> *RBW 300 kHz Marker 1 [T1 ]
*VBW 300 kHz 7.88 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.718375000 GHz
30 Offpet 1412 dB OBW 17[.700000p00 MHz
Temp 1| [T1 OBW]
20 —ilais apa|EM
5|.711155p00 GHz
1 o
TEW i emp T OBW
rio =TS 7 oBm| v
5|.728855p00 GHz
T2
=0 \
——10
~—20 1 1
3DB
—=—40
—-50
——60
=70
Center 5.72 GHz 4 MHz/ Span 40 MHz
Date: 7.MAY.2018 20:44:36
Occupied Bandwidth Measurement_11N20_5745_Ant1
@ *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz 2.48 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.743755000 GHz
30 Offpet 1413 dB OBW 17|.600000pPp0O0 MH=z
Temp 1| [T1 OBW]
oo I R =
5].736200p00 GH=z
1 P ™ 2|l 71 oBW
TEW| Temp 2 T OBW]
rio aBm| LvL
1 5 OpoOO GHz
Lo 1 l 1 T
—=-10 J
——20
3DB
L_3 ‘
——40
——50
——60
=70
Center 5.745 GHz 4 MHz/ Span 40 MHz

Date: 23.APR.2018 09:48:45
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth Measurement_11N20_5785 Ant1
<%%> *RBW 100 kHz Marker 1 [T1 |
*VBW 300 kHz 3.11 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.786245000 GHz
30 Offket 143 dB OBW 17|.585000p00 MHz
Temp 1| [T1 OBW]
Lo S B | -
5|.776225p00 GH
TEW| Temp 2| [T1 OBW
rio =5 =0 oBm|| Ly
1 5].793810p00 GHz
Lo |
T2
+-10 k
+-20
3DB
+-30
-40
+-50
+-60
-70
Center 5.785 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 09:53:26
Occupied Bandwidth Measurement_11N20_5825 Ant1
@ *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz 3.11 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.826230000 GHz
30 Offket 143 dB OBW 17|.575000p00 MHz
Temp 1| [T1 OBW]
~20 A1 44 ADng “
5[.816220p00 GHz
1 P [N [
TEW| Temp 2 T1l OBW]
rio =S| 1Z aBnm|LvLn
1 5|.833795p00 GHz
L, A T | i. |
0 T T2
L-10 j \
+-20
3DB
+-30 !
F-40
+-50
+-60
-70
Center 5.825 GHz 4 MHz/ Span 40 MHz
Date: 23.APR.2018 10:01:35
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth Measurement_11N40_5190 Ant1

<%%> *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 3.81 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.192120000 GHz
30 Offpet 14|dB OBW 36[.230000p00 MHz
Temp 1| [T1 OBW]
F20 2log an JIEN
5-171910p00 GHz
S I
TEW Temp [T OBW
r10 =SS oBm|| v
. 5|.208140p00 GHz
~0
——10
—=-20
3DB
—=—40
—-50
——60
=70
Center 5.19 GHz 8 MHz/ Span 80 MHz
Date: 4.APR.2018 10:51:27
Occupied Bandwidth Measurement_11N40_5230_Ant1
@ *RBW 300 kHz Marker 1 [Tl ]
*VBW 1 MHz 4.37 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.221460000 GHz
30 Offpet 1411 dB OBW 36/.130000pP0O0 MH=z
Temp 1| [T1 OBW]
=20 R “
5.211940p00 GH=z
1 P ™ 2|l 71 oBW
TEW| Temp 2 T OBW]
rio =7 78 aBn|| v
5].248070p00 GHz
Lo _ e
—=-10
——20
3DB
T
--40
——50
——60
=70
Center 5.23 GHz 8 MHz/ Span 80 MHz

Date: 4.APR.2018 10:56:15
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth Measurement_11N40_5270 Ant1
<%%> *RBW 300 kHz Marker 1 [Tl |
*VBW 1 MHz 3.46 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.267050000 GHz
30 Offpet 14f2 dB OBW 36[.140000p00 MHz
Temp 1| [T1 OBW]
Loo =41l 0 4ap “
5l.251920po0 cH=z
L PH Temp 2| [T1 OBW
TIEW - 5
rio =S| oo aBn| v
1 5|.288060p00 GHz
-0
+-10 J. \
+-20 !
3DB
+-40
+-50
+-60
-70
Center 5.27 GHz 8 MHz/ Span 80 MHz
Date: 23.APR.2018 10:12:29
Occupied Bandwidth Measurement_11N40_5310_Ant1
@ *RBW 300 kHz Marker 1 [Tl ]
*VBW 1 MHz 3.82 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.319150000 GHz
30 Offket 13|9 dB OBW 36[.050000p00 MHz
Temp 1| [T1 OBW]
=20 — — “
5|.292000p00 GHz
1 P [N I
TEW| Temp 2 T1l OBW]
rio el aBm| LvL
: s|. 328050po0 cHz
-0
L-10 \
+-20
3DB
--40
+-50
+-60
-70
Center 5.31 GHz 8 MHz/ Span 80 MHz
Date: 23.APR.2018 10:17:26
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth Measurement_11N40_5510_ Ant1
<%%> *RBW 300 kHz Marker 1 [Tl |
*VBW 1 MHz 3.69 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.506490000 GHz
30 Offfet 14|1 dB OBW 36[.190000p00 MHz
Temp 1| [T1 OBW]
r20 oloo an JIEM
5l.491910p00 GHz
L PH Temp 2| [T1 OBW
TEW| - 5
rio =T S7oBm|| v
z 5. 528100p00 GH=z
o >
F-10
+-20 £
3DB
--40
--50
--60
-70
Center 5.51 GHz 8 MHz/ Span 80 MHz
Date: 23.APR.2018 10:26:13
Occupied Bandwidth Measurement_11N40_5550_Ant1
@ *RBW 300 kHz Marker 1 [Tl ]
*VBW 1 MHz 3.79 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.555390000 GHz
30 Offfet 14f2 dB OBW 36[.240000p00 MHz
Temp 1| [T1 OBf]
20 =413 =h=ti. “
5.531860pP00 GHz
1 P R S
TEW| Temp 2 T1l OBW]
rio =500 aBn|| Lvn
l s|. s68100p00 GHz
o
2
L-10
--20
3DB
--40
--50
60
-70
Center 5.55 GHz 8 MHz/ Span 80 MHz
Date: 23.APR.2018 10:31:08
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Occupied Bandwidth Measurement_11N40_5670 Ant1

@ *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 2.37 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.676060000 GHz
30 Offpet 1411 dB OBW 36[.150000p00 MHz
Temp 1| [T1 OBW]
Lo B U [
551930p00 GH=z
TEW| emp 2| [T1 OBW
rio =83 aBnm|LvL
1 5|.688080p00 GHz
~0
k[ 2
——10 \
+-20 }
3DB
—=—40
—-50
——60
=70
Center 5.67 GHz 8 MHz/ Span 80 MHz

Date: 23.APR.2018 10:35:51

Occupied Bandwidth Measurement_11N40_5755_Ant1

@ *RBW 100 kHz Marker 1 [Tl ]
*VBW 300 kHz -0.07 dBm
Ref 30 dBm *Att 40 dB SWT 40 ms 5.758740000 GHz
30 Offpet 1413 dB OBW 36/.060000Pp0O00 MH=z
Temp 1| [T1 OBW]
Lo B S [
5. 736980p00 GH=z
1 P o J R
TEW| Temp 2 T1l OBW]
rio —TU U7 aBm| LvL
5|.773040p00 GHz
Lo v
12
—=-10
——20
3DB
30
——40
——50
——60
=70
Center 5.755 GHz 8 MHz/ Span 80 MHz
Date: 23.APR.2018 10:44:43
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Occupied Bandwidth Measurement_11N40_5795 Ant1

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1

0.

]
12

dBm

Ref 30 dBm *Att 40 dB SWT 40 ms 5.799980000 GHz
30 Offpet 1413 dB OBW 35[.940000p00 MHz
Temp 1| [T1 OBW]
20 = S4B “
5|.777090p00 GHz
S B
TEW| Temp [T OBW]
rio =9I Zzo gD v
5|-813030p00 GHz
1
Lo v
we
——10 Vv
L-20
3DB
——30
——40
—-50
——60
=70
Center 5.795 GHz 8 MHz/ Span 80 MHz
Date: 23.APR.2018 10:49:57
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FCC Part 15.407 Test Report

3.Maximum Conduct Output Power

Test Test Ant Level 10log(1/x) Factor Power Limit Verdict
Mode Channel [dBm] [dB] [dBm] [dBm]
11A 5180 Ant1 15.22 0.12 15.34 23.98 PASS
11A 5200 Ant1 14.67 0.12 14.79 23.98 PASS
11A 5240 Ant1 14.82 0.12 14.94 23.98 PASS
11A 5260 Ant1 15.27 0.12 15.39 23.98 PASS
11A 5280 Ant1 14.96 0.12 15.08 23.98 PASS
11A 5320 Ant1 15.6 0.12 15.72 23.98 PASS
11A 5500 Ant1 14.8 0.12 14.92 23.98 PASS
11A 5580 Ant1 14.24 0.12 14.36 23.98 PASS
11A 5700 Ant1 15.88 0.12 16.00 23.98 PASS
11A 5720 Ant1 16.14 0.12 16.26 23.98 PASS
11A 5745 Ant1 15.83 0.12 15.95 30.00 PASS
11A 5785 Ant1 15.34 0.12 15.46 30.00 PASS
11A 5825 Ant1 15.07 0.12 15.19 30.00 PASS
11N20 5180 Ant1 14.75 0.13 14.88 23.98 PASS
11N20 5200 Ant1 14.55 0.13 14.68 23.98 PASS
11N20 5240 Ant1 14.71 0.12 14.83 23.98 PASS
11N20 5260 Ant1 15.94 0.13 16.07 23.98 PASS
11N20 5280 Ant1 16.09 0.12 16.21 23.98 PASS
11N20 5320 Ant1 14.78 0.13 14.91 23.98 PASS
11N20 5500 Ant1 14.69 0.13 14.82 23.98 PASS
11N20 5580 Ant1 14.11 0.13 14.24 23.98 PASS
11N20 5700 Ant1 154 0.12 15.52 23.98 PASS
11N20 5720 Ant1 16.1 0.13 16.23 23.98 PASS
11N20 5745 Ant1 15.72 0.12 15.84 30.00 PASS
11N20 5785 Ant1 15.15 0.12 15.27 30.00 PASS
11N20 5825 Ant1 15.46 0.12 15.58 30.00 PASS
11N40 5190 Ant1 14.83 0.25 15.08 23.98 PASS
11N40 5230 Ant1 15.05 0.24 15.29 23.98 PASS
11N40 5270 Ant1 14.5 0.25 14.75 23.98 PASS
11N40 5310 Ant1 14.91 0.24 15.15 23.98 PASS
11N40 5510 Ant1 14.72 0.25 14.97 23.98 PASS
11N40 5550 Ant1 14.53 0.24 14.77 23.98 PASS
11N40 5670 Ant1 15.71 0.24 15.95 23.98 PASS
11N40 5755 Ant1 15.86 0.25 16.11 30.00 PASS
11N40 5795 Ant1 15.26 0.25 15.51 30.00 PASS
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FCC Part 15.407 Test Report

Maximum Conduct Output Power_11A_5180_Ant1
*RBW 1 MHz
* VBW 3 MHz
Ref 24.1 dBm *Att 20 dB SWT 20 ms
20 e 2 Tao
=10
: I P— =
2 gl / A\
2l 20 i / S LVL
L -30 .;._’_ﬂ_“':/”,ﬁ#’*:w BN
|4 2 \\A
=]
-—50
——60
3DB
L-70
Center 5.18 GHz 5.552 MHz/ Span 55.52 MHz
Tx Channel
Bandwidth 27.76 MHz Power 15.22 dBm
Date: 4.APR.2018 10:17:08
Maximum Conduct Output Power_11A_5200_Ant1
*RBW 1 MHz
* VBW 3 MHz
Ref 23.9 dBm *Att 20 dB SWT 20 ms
=20 ffeet— =
=10
K ] =
BT 10 / A\
TEW [ [P — e LVL
f |
~--30 ,iww e —
|4 [
L]
--50
——60
3DB
L-70
Center 5.2 GHz 5.064 MHz/ Span 50.64 MHz
Tx Channel
Bandwidth 25.32 MHz Power 14.67 dBm
Date: 4.APR.2018 10:24:51
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FCC Part 15.407 Test Report

Maximum Conduct Output Power_11A_5240_Ant1

L R

IEW

*Att 20 dB

*RBW 1 MHz
* VBW 3 MHz
SWT 20 ms

—— 30— oo

=-50

=-60

--70

Date:

Center 5.24 GHz

Tx Channel
Bandwidth

4.APR.2018

1

4.896 MHz/

24.48 MHz

0:31:25

Power

Span 48.96 MHz

14.82 dBm

LVL

3DB

Maximum Conduct Output Power_11A_5260_Ant1

*Att 20 dB

*RBW 1 MHz
* VBW 3 MHz
SWT 20 ms

--50
--60

L-70

Date:

Center 5.26 GHz

Tx Channel
Bandwidth

23.APR.2018

4.856 MHz/

24.28 MHz

08:20:01

Power

Span 48.56 MHz

15.27 dBm

LVL

3DB
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Ke MeiOu Lab Corp.

Maximum Conduct Output Power_11A_5280_Ant1

®

Ref 24.3 dBm *Att 20 dB

*RBW 1 MHz
* VBW 3 MHz
SWT 20 ms

20 — 14 an

0 ~

IEW

|~ 30— ttieeer ]

—40

--50

--60

--70

Center 5.28 GHz

Tx Channel
Bandwidth 21.88 MHz

Date: 23.APR.2018 08:25:32

4.376 MHz/ Span 43.76 MHz

Power 14.96 dBm

LVL

3DB

Maximum Conduct Output Power_11A_5320_Ant1

Ref 24 dBm *Att 20 dB

*RBW 1 MHz
* VBW 3 MHz
SWT 20 ms

Lo 7

0 ~

-—-20 >
| 30— H«Tﬂw”f

==40

--50

--60

L-70

Center 5.32 GHz

Tx Channel
Bandwidth 22.2 MHz

Date: 23.APR.2018 08:30:29

4.44 MHz/ Span 44.4 MHz

Power 15.60 dBm

LVL

3DB
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KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Maximum Conduct Output Power_11A_5500_Ant1

*RBW 1 MHz
* VBW 3 MHz

Ref 24.1 dBm *Att 20 dB SWT 20 ms

N / \
0 ~
IEW |20

[ LVL

3DB

Center 5.5 GHz 5.312 MHz/ Span 53.12 MHz

Tx Channel
Bandwidth 26.56 MHz Power 14.80 dBm

Date: 23.APR.2018 08:36:05

Maximum Conduct Output Power_11A_5580_Ant1

*RBW 1 MHz
* VBW 3 MHz

Ref 24.2 dBm *Att 20 dB SWT 20 ms

) — 14 an

. 7 N

20 o LVL
R R e

--50
--60

3DB
--70

Center 5.58 GHz 4.768 MHz/ Span 47.68 MHz

Tx Channel
Bandwidth 23.84 MHz Power 14.24 dBm

Date: 23.APR.2018 08:42:44
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Maximum Conduct Output Power_11A_5700_Ant1
*RBW 1 MHz
*VBW 3 MHz
Ref 24.2 dBm *Att 20 dB SWT 20 ms
>0 2 ol oo
[ ] =
—0
2 gl
TEW I P
I LVL
—— 30— 56— T56 N
IS Ay
—-—40
——50
——60
3DB
--70
Center 5.7 GHz 4.144 MHz/ Span 41.44 MHz
Tx Channel
Bandwidth 20.72 MHz Power 15.88 dBm
Date: 7.MAY.2018 10:57:29
Maximum Conduct Output Power_11A_5720_Ant1
*RBW 1 MHz
*VBW 3 MHz
Ref 24.2 dBm *Att 20 dB SWT 20 ms
>0 2 ol oo
=10
T [ ]
—0
BT 10
TEW I P
o LVL
-—50
--60
3DB
--70
Center 5.72 GHz 4.64 MHz/ Span 46.4 MHz
Tx Channel
Bandwidth 23.2 MHz Power 16.14 dBm
Date: 7.MAY.2018 20:54:27
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Maximum Conduct Output Power_11A_5745_Ant1

*RBW 1 MHz
* VBW 3 MHz

Tx Channel
Bandwidth

Ref 24.3 dBm *Att 20 dB SWT 20 ms
>0 — 2 o5
[ =
—0
2 gl
IEW|
=20 LA N LVL
e face i . Nvsmin
SHE +6-6— H#66
—-—40
—--50
——60
3DB
--70
Center 5.745 GHz 3.072 MHz/ Span 30.72 MHz
Tx Channel
Bandwidth 15.36 MHz Power 15.83 dBm
Date: 23.APR.2018 13:53:40
Maximum Conduct Output Power_11A_5785_Ant1
*RBW 1 MHz
*VBW 3 MHz
Ref 24.3 dBm *Att 20 dB SWT 20 ms
>0 — 2 o5
=10
L0 /// A [ R mn— \\ [ 2 |
- W/ M L
RAPL 404 +6-6— H#66 e
—-—40
—--50
——60
3DB
--70
Center 5.785 GHz 3.2 MHz/ Span 32 MHz

16 MHz Power 15.34 dBm

Date: 23.APR.2018 13:54:37
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Ke MeiOu Lab Corp.

Maximum Conduct Output Power_11A_ 5825 Ant1

*RBW 1 MHz
* VBW 3 MHz

Ref 24.3 dBm *Att 20 dB SWT 20 ms

) — 14 an

M*-—lo / \

TEW [P N

L-40

—--50

--60

--70

Center 5.825 GHz 3.136 MHz/ Span 31.36 MHz

Tx Channel
Bandwidth 15.68 MHz Power 15.07 dBm

Date: 23.APR.2018 13:55:31

LVL

3DB

Maximum Conduct Output Power_11N20_5180_Ant1

*RBW 1 MHz
* VBW 3 MHz

Ref 24.1 dBm *Att 20 dB SWT 20 ms

Center 5.18 GHz 5.624 MHz/ Span 56.24 MHz

Tx Channel
Bandwidth 28.12 MHz Power 14.75 dBm

Date: 4.APR.2018 10:37:02

LVL

3DB
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Maximum Conduct Output Power_11N20_5200_Ant1
*RBW 1 MHz
*VBW 3 MHz
Ref 23.9 dBm *Att 20 dB SWT 20 ms
=20 et ===
=10
K IV PR [ 5 |
B <10 [ A
TEW I P -
M ~——
- 30— —
L \
SN
--50
——60
3DB
--70
Center 5.2 GHz 5.328 MHz/ Span 53.28 MHz
Tx Channel
Bandwidth 26.64 MHz Power 14.55 dBm
Date: 4.APR.2018 10:42:47
Maximum Conduct Output Power_11N20_5240_Ant1
*RBW 1 MHz
*VBW 3 MHz
Ref 24.1 dBm *Att 20 dB SWT 20 ms
) 2 Too
=10
3 IS — [
2 gl / A
IEW| 20 \
T L] A Lvn
30— et -
L, T BN
A Sy
-—50
——60
3DB
L-70
Center 5.24 GHz 5.424 MHz/ Span 54.24 MHz
Tx Channel
Bandwidth 27.12 MHz Power 14.71 dBm
Date: 4.APR.2018 10:47:40
KSZ2018031601J04_Appendix_NII_WiFi Page 47 of

121




K M

-—l-l =)

0

Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Maximum Conduct Output Power_11N20_5260_Ant1

®

L R

IEW

Ref 24.1 dBm

*RBW 1 MHz
* VBW 3 MHz
*Att 20 dB SWT 20 ms

20 — g

T an

20

7
| 30— MM MM

~—40

=-50

=-60

--70

Date:

Center 5.26 GHz

Tx Channel
Bandwidth

7.MAY.2018

4.52 MHz/ Span 45.2 MHz

22.6 MHz Power 15.94 dBm

20:33:04

LVL

3DB

Maximum Conduct Output Power_11N20_5280_Ant1

Ref 24.3 dBm

*RBW 1 MHz
* VBW 3 MHz
*Att 20 dB SWT 20 ms

an

20 — g

-0

L-10

-—-20

:igww_ 2

=~40

--50
--60

--70

Center 5.28 GHz

Tx Channel

4.624 MHz/ Span 46.24 MHz

LVL

3DB

Bandwidth 23.12 MHz Power 16.09 dBm
Date: 7.MAY.2018 20:38:40
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Ke MeiOu Lab Corp.

Maximum Conduct Output Power_11N20_5320_Ant1

*RBW 1 MHz
* VBW 3 MHz

Ref 24 dBm *Att 20 dB SWT 20 ms

- S
e 7 N

IEW 20
" LVL
Dansaal
|30 sz ““T””Ffvvw¢ Mt S

[ 40

=-50

=-60

3DB
--70

Center 5.32 GHz 4.312 MHz/ Span 43.12 MHz

Tx Channel
Bandwidth 21.56 MHz Power 14.78 dBm

Date: 23.APR.2018 09:20:58

Maximum Conduct Output Power_11N20_5500_Ant1

*RBW 1 MHz
* VBW 3 MHz

Ref 24.1 dBm *Att 20 dB SWT 20 ms

A LVL

3DB

Center 5.5 GHz 5.776 MHz/ Span 57.76 MHz

Tx Channel
Bandwidth 28.88 MHz Power 14.69 dBm

Date: 23.APR.2018 09:29:38
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Maximum Conduct Output Power_11N20_5580_Ant1

*RBW 1 MHz
* VBW 3 MHz

Ref 24.2 dBm *Att 20 dB SWT 20 ms
>0 2 ol oo
=10
L E
—0
T <0 /
IEW|
=20 LVL
Lo
30 —sna T loe
——50
——60
3DB
--70
Center 5.58 GHz 4.992 MHz/ Span 49.92 MHz
Tx Channel
Bandwidth 24.96 MHz Power 14.11 dBm
Date: 23.APR.2018 09:36:42
Maximum Conduct Output Power_11N20_5700_Ant1
*RBW 1 MHz
*VBW 3 MHz
Ref 24.2 dBm *Att 20 dB SWT 20 ms
>0 2 ol oo
=10
0 T [ 2 ]
T <0
IEW| /
20 [~ LVL
| -30— PN i
-—50
——60
3DB
--70
Center 5.7 GHz 4.784 MHz/ Span 47.84 MHz
Tx Channel
Bandwidth 23.92 MHz Power 15.40 dBm
Date: 7.MAY.2018 10:58:58
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Maximum Conduct Output Power_11N20_5720_Ant1

IEW

*Att 20 dB

*RBW 1 MHz
* VBW 3 MHz
SWT 20 ms

an

--10

-—-20

W et
L-40

=-50

=-60

--70

Date:

Center 5.72 GHz

Tx Channel
Bandwidth

7.MAY.2018

21.96 MHz

20:45:42

4.392 MHz/

Power

Span 43.92 MHz

16.10 dBm

LVL

3DB

Maximum Conduct Output Power _11N20_ 5745 Ant1

Ref 24.3 dBm

*Att 20 dB

*RBW 1 MHz
* VBW 3 MHz
SWT 20 ms

>0 2 oo
=10 I l:l
-0
/,
T <0
2l 20 ,./-w*// \\MM LVL
—-—40
--50
——60
3DB
--70
Center 5.745 GHz 3.184 MHz/ Span 31.84 MHz
Tx Channel
Bandwidth 15.92 MHz Power 15.72 dBm
Date: 23.APR.2018 13:56:39
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Maximum Conduct Output Power_11N20_5785_Ant1

*RBW 1 MHz
* VBW 3 MHz

Ref 24.3 dBm *Att 20 dB SWT 20 ms
>0 2 oo
=10
o ] — E
2 gl
TEW [ [P
LVL
L -40
—--50
——60
3DB
--70
Center 5.785 GHz 3.232 MHz/ Span 32.32 MHz
Tx Channel
Bandwidth 16.16 MHz Power 15.15 dBm
Date: 23.APR.2018 13:57:32
Maximum Conduct Output Power_11N20_ 5825 Ant1
*RBW 1 MHz
* VBW 3 MHz
Ref 24.3 dBm *Att 20 dB SWT 20 ms
>0 2 oo
N 1 =
BT [0 -
TEW [ [P / \
a7 | 2V T
—- 30—+ 66— 766
L -40
—--50
——60
3DB
--70
Center 5.825 GHz 3.04 MHz/ Span 30.4 MHz
Tx Channel
Bandwidth 15.2 MHz Power 15.46 dBm
Date: 23.APR.2018 13:58:29
KSZ2018031601J04_Appendix_NII_WiFi Page 52 of

121




KMO FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Maximum Conduct Output Power _11N40_5190_Ant1

®

Ref 24 dBm *Att 20 dB

*RBW 1 MHz
* VBW 3 MHz
SWT 20 ms

—

0 1

IEW

--30

e w};;éﬁwj 166
L-40

=-50

=-60

--70

Center 5.19 GHz

Tx Channel
Bandwidth 62.16 MHz

Date: 4.APR.2018 10:52:17

12.432 MHz/

Power

Span 124.32 MHz

14.83 dBm

LVL

3DB

Maximum Conduct Output Power_11N40_5230_Ant1

Ref 24.1 dBm *Att 20 dB

*RBW 1 MHz
* VBW 3 MHz
SWT 20 ms

20 e 314 2l gan

Center 5.23 GHz

Tx Channel

11.776 MHz/

Span 117.76 MHz

LVL

3DB

Bandwidth 58.88 MHz Power 15.05 dBm
Date: 4.APR.2018 10:57:03
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Ke MeiOu Lab Corp.

Maximum Conduct Output Power_11N40_5270_Ant1

*RBW 1 MHz
* VBW 3 MHz

Ref 24.2 dBm *Att 20 dB SWT 20 ms

) — 14 an

AT 110 //—‘ '“\

IEW

-—-20
— - TV
——30 —=++ - 5

]

P
—-50

=-60

3DB

--70

Center 5.27 GHz 11.04 MHz/ Span 110.4 MHz

Tx Channel
Bandwidth 55.2 MHz Power 14.50 dBm

Date: 23.APR.2018 10:13:23

Maximum Conduct Output Power_11N40_5310_Ant1

*RBW 1 MHz
* VBW 3 MHz

Ref 23.9 dBm *Att 20 dB SWT 20 ms

=20 et S5 F

BT -1
L -20
,—-JN/ \ L LVL

—— 30 —S5+ 5 >

240 -

--50

--60

3DB

L-70

Center 5.31 GHz 9.44 MHz/ Span 94.4 MHz

Tx Channel
Bandwidth 47.2 MHz Power 14.91 dBm

Date: 23.APR.2018 10:18:21
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Maximum Conduct Output Power_11N40_5510_Ant1

®

IEW

Ref 24.1 dBm

*RBW 1 MHz
* VBW 3 MHz
*Att 20 dB SWT 20 ms

20 — g

T an

-—-20

--30

LVL

—— I;;M¢J s
L-40

=-50

=-60

--70

3DB

Date:

Center 5.51 GHz

Tx Channel
Bandwidth

12.096 MHz/ Span 120.96 MHz

60.48 MHz Power 14.72 dBm

23.APR.2018 10:27:07

Maximum Conduct Output Power_11N40_5550_Ant1

*RBW 1 MHz
* VBW 3 MHz
*Att 20 dB SWT 20 ms

an

A

—ad 1 — LVL

--50
--60

--70

3DB

Date:

Center 5.55 GHz

Tx Channel
Bandwidth

11.776 MHz/ Span 117.76 MHz

58.88 MHz Power 14.53 dBm

23.APR.2018 10:32:02
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Maximum Conduct Output Power_11N40_5670_Ant1
*RBW 1 MHz
*VBW 3 MHz
Ref 24.1 dBm *Att 20 dB SWT 20 ms
>0 22 lan
=10
Y E
BT 10 / Al
IEW|
=20 LVL
Lonn—— Py
--30 e 1
0
--50
--60
3DB
--70
Center 5.67 GHz 9.76 MHz/ Span 97.6 MHz
Tx Channel
Bandwidth 48.8 MHz Power 15.71 dBm
Date: 7.MAY.2018 11:00:10
Maximum Conduct Output Power_11N40_5755_Ant1
*RBW 1 MHz
*VBW 3 MHz
Ref 24.3 dBm *Att 20 dB SWT 20 ms
>0 2 oo
=10
E
—0
2 gl
TEW I P / \
4 AW LVL
L -40
—--50
——60
3DB
--70
Center 5.755 GHz 7.056 MHz/ Span 70.56 MHz
Tx Channel
Bandwidth 35.28 MHz Power 15.86 dBm
Date: 23.APR.2018 13:59:43
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Maximum Conduct Output Power_11N40_5795_ Ant1

Ref 24.3 dBm

*RBW 1 MHz
* VBW 3 MHz
*Att 20 dB SWT 20 ms

-0

0

-—-20

=R 5
--40

—--50

--60

--70

Tx Channel
Bandwidth

Center 5.795 GHz 7.104 MHz/ Span 71.04 MHz

35.52 MHz Power 15.26 dBm

Date: 23.APR.2018 14:00:47

LVL

3DB
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4.Maximum Power Spectral Density

Test Test Ant Level 10log(1/x) Factor PSD Limit Verdict
Mode | Channel [dBm/MHZz] [dB] [dBm/MHZ] [dBm/MHZz]
11A 5180 [ Ant1 5.41 0.12 5.53 11.00 PASS
11A 5200 | Ant1 4.96 0.12 5.08 11.00 PASS
11A 5240 [ Ant1 5.18 0.12 5.30 11.00 PASS
11A 5260 [ Ant1 5.83 0.12 5.95 11.00 PASS
11A 5280 | Ant1 5.14 0.12 5.26 11.00 PASS
11A 5320 [Ant1 5.83 0.12 5.95 11.00 PASS
11A 5500 | Ant1 5.20 0.12 5.32 11.00 PASS
11A 5580 | Ant1 4.39 0.12 4.51 11.00 PASS
11A 5700 [ Ant1 4.42 0.12 4.54 11.00 PASS
11A 5720 | Ant1 6.65 0.12 6.77 11.00 PASS
11N20 5180 [ Ant1 5.02 0.13 5.15 11.00 PASS
11N20 5200 [ Ant1 4.87 0.13 5.00 11.00 PASS
11N20 5240 | Ant1 5.17 0.12 5.29 11.00 PASS
11N20 5260 [ Ant1 6.02 0.13 6.15 11.00 PASS
11N20 5280 | Ant1 6.10 0.12 6.22 11.00 PASS
11N20 5320 | Ant1 5.12 0.13 5.25 11.00 PASS
11N20 5500 [ Ant1 4.92 0.13 5.05 11.00 PASS
11N20 5580 | Ant1 4.42 0.13 4.55 11.00 PASS
11N20 5700 [ Ant1 3.92 0.12 4.04 11.00 PASS
11N20 5720 [ Ant1 6.46 0.13 6.59 11.00 PASS
11N40 5190 | Ant1 1.41 0.25 1.66 11.00 PASS
11N40 5230 [ Ant1 1.73 0.24 1.97 11.00 PASS
11N40 5270 | Ant1 1.43 0.25 1.68 11.00 PASS
11N40 5310 | Ant1 1.64 0.24 1.88 11.00 PASS
11N40 5510 [ Ant1 1.27 0.25 1.52 11.00 PASS
11N40 5550 | Ant1 1.09 0.24 1.33 11.00 PASS
11N40 5670 [ Ant1 0.33 0.24 0.57 11.00 PASS
Test | Test Ant Level 10log(1/x)|10log(500kHz/RBW) PSD Limit Verdict
Mode |Channel [dBm/500kHZ] |Factor[dB] Factor [dB] [dBm/500kHZz]|[dBm/500kHZ]
11A | 5745 |Ant1 0.20 0.12 0.00 0.32 17.00 PASS
11A | 5785 |Ant1 1.05 0.12 0.00 1.17 17.00 PASS
11A | 5825 |[Ant1 1.37 0.12 0.00 1.49 17.00 PASS
11N20| 5745 |Ant1 0.72 0.12 0.00 0.84 17.00 PASS
11N20( 5785 |[Ant1 1.15 0.12 0.00 1.27 17.00 PASS
11N20( 5825 |[Ant1 1.62 0.12 0.00 1.74 17.00 PASS
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11N40| 5755 |Ant1 -2.53 0.25 0.00 -2.28 17.00 PASS
11N40| 5795 |Ant1 -1.58 0.25 0.00 -1.33 17.00 PASS
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Maximum Power Spectral Density TNVN_11A_5280_Ant1
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Maximum Power Spectral Density TNVN_11A_5500_Ant1
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Maximum Power Spectral Density TNVN_11A_5700_Ant1
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Maximum Power Spectral Density TNVN_11A_ 5825 Ant1

~-60

--70

Center

5.18 GHz 5.624 MHz/ Span 56.24 MHz

Date: 4.APR.2018 10:37:31

<§%> *RBW 300 kHz Marker 1 [T1 |
*VBW 1 MHz 1.37 dBm
Ref 24.3 dBm *Att 20 dB SWT 20 ms 5.823682880 GHz
Offket 1413 dB
20
| 2 |
v 10
1 R
IEW| 1
Y LVL
1
K /wa‘ww—v\(v B STV WA
--10 r/ \w
20
N"J f k\«
W i
mwww‘m“‘BDB
40
50
- 60
70
Center 5.825 GHz 3.136 MHz/ Span 31.36 MHz
Date: 23.APR.2018 09:15:40
Maximum Power Spectral Density TNVN_11N20_5180_Ant1
@ *RBW 1 MHz Marker 1 [Tl ]
*VBW 3 MHz 5.02 dBm
Ref 24.1 dBm *Att 20 dB SWT 20 ms 5.181349760 GHz
Offket 1411 dB
120
[ A |
10
IEW|
] I A e I .
|10 // \\
L 20 / \ N
a0 M W“w
3DB

KSZ2018031601J04_Appendix_NII_WiFi Page 66 of

121




FCC Part 15.407 Test Report

Ke MeiOu Lab Corp.

Maximum Power Spectral Density TNVN_11N20_5200_Ant1
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Maximum Power Spectral Density TNVN_11N20_5260_Ant1
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5.Band Edge Measurements

ot ot | ant Max.Level[dBm] LimitjdBm] |Verdict
1A 5180  |Anti 42.25 27 |PAss
1A 5240  |Antt 42,97 27 | PAss
1A 5260  |Anti 4463 27 |PAss
1A 5320  |Antt 43.03 27 | PAss
1A 5500  |Antt 143.29 27 | PAss
1A 5700  |Anti 4344 27 |PAss
1A 5720  |Antt 41,50 27 | PAss
11N20 5180  |Anti 42,82 27 |PAss
11N20 5240  |Ant1 44,03 27 |PAss
11N20 5260  |Antt 43.95 27 | PAss
11N20 5320  |Anti 4358 27 |PAss
11N20 5500  |Antt 43.07 27 | PAss
11N20 5700  |Antt 434 27 | PAss
11N20 5720  |Ant1 -40.91 27 |PAss
11N40 5190  |Antt 35.2 27 | PAss
11N40 5230  |Ant1 44 27 |PAss
11N40 5270 |Ant1 4254 27 |PAss
11N40 5310  |Antt -36.23 27 | PAss
11N40 5510  |Ant1 -34.48 27 |PAss
11N40 5670 |Antt -43.06 27 | PAss
Jgjte ChTaenS:lel Ant Max.lfggcl;[\?vBm] Limit[dBm] Max't'aegﬁ'z[gmlz(f”‘r’ Limit[dBm]| Verdict
5715MHz)

1A 5745 |Antl -36.9 27 42.73 17 | PASS
1A 5825 | Antt 4345 17 43.93 27 | PASS
11N20 | 5745 |Antd -35.83 27 -43.87 17 | PASS
11N20 | 5825 |Antd 43.55 17 43,61 27 | PAsS
11N40 | 5755 | Antt -28.06 27 -34.42 17 | PASS
11N40 | 5795 |Antt 43.64 17 -44.03 27 | PAsS
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Band Edge Measurements TNVN_11A 5180_Ant1
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Band Edge Measurements_ TNVN_11A_5260_Ant1
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6.Frequency Stability

Voltage vs. Frequency Stability
,\ESL Cr-mrae|18:1el Ant [ Temp. | Volt. D?I\\;Iiatzi?n D?;:)?E?n [IE)iFr)nrri]t] Verdict
11A 5180 Ant1| TN VN 5180.02 2.89575 20 PASS
11A 5180 Ant1| TN VH 5180.02 2.89575 20 PASS
11A 5180 Ant1| TN VL 5180.00 0.00000 20 PASS
11A 5200 Ant1| TN VL 5200.03 5.76923 20 PASS
11A 5200 Ant1| TN VN 5200.02 2.88462 20 PASS
11A 5200 Ant1| TN VH 5200.03 5.76923 20 PASS
11A 5240 Ant1| TN VL 5240.00 0.00000 20 PASS
11A 5240 Ant1| TN VN 5240.00 0.00000 20 PASS
11A 5240 Ant1| TN VH 5240.00 0.00000 20 PASS
11A 5260 Ant1| TN VL 5259.99 -2.85171 20 PASS
11A 5260 Ant1| TN VN 5260.00 0.00000 20 PASS
11A 5260 Ant1| TN VH 5259.99 -2.85171 20 PASS
11A 5280 Ant1| TN VL 5280.02 2.84091 20 PASS
11A 5280 Ant1| TN VN 5280.02 2.84091 20 PASS
11A 5280 Ant1| TN VH 5280.02 2.84091 20 PASS
11A 5320 Ant1| TN VL 5320.00 0.00000 20 PASS
11A 5320 Ant1| TN VN 5320.02 2.81955 20 PASS
11A 5320 Ant1| TN VH 5320.03 5.63910 20 PASS
11A 5500 Ant1| TN VL 5500.02 2.72727 20 PASS
11A 5500 Ant1| TN VN 5500.03 5.45455 20 PASS
11A 5500 Ant1| TN VH 5500.02 2.72727 20 PASS
11A 5580 Ant1| TN VL 5580.02 2.68817 20 PASS
11A 5580 Ant1| TN VN 5580.02 2.68817 20 PASS
11A 5580 Ant1| TN VH 5580.00 0.00000 20 PASS
11A 5700 Ant1| TN VN 5700.02 2.63158 20 PASS
11A 5700 Ant1| TN VH 5700.02 2.63158 20 PASS
11A 5700 Ant1| TN VL 5700.03 5.26316 20 PASS
11A 5720 Ant1| TN VH 5720.02 2.62238 20 PASS
11A 5720 Ant1| TN VN 5720.02 2.62238 20 PASS
11A 5720 Ant1| TN VL 5720.02 2.62238 20 PASS
1A 5745 Ant1| TN VH 5745.02 2.61097 20 PASS
11A 5745 Ant1| TN VN 5745.02 2.61097 20 PASS
1A 5745 Ant1| TN VL 5745.02 2.61097 20 PASS
11A 5785 Ant1| TN VH 5785.03 5.18583 20 PASS
11A 5785 Ant1| TN VN 5785.03 5.18583 20 PASS
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11A 5785 Ant1| TN VL 5785.03 5.18583 20 PASS

11A 5825 Ant1| TN VN 5825.02 2.57511 20 PASS

1A 5825 Ant1| TN VL 5825.02 2.57511 20 PASS

11A 5825 Ant1| TN VH 5825.02 2.57511 20 PASS
11N20 5180 Ant1| TN VH 5180.00 0.00000 20 PASS
11N20 5180 Ant1| TN VN 5180.02 2.89575 20 PASS
11N20 5180 Ant1| TN VL 5180.00 0.00000 20 PASS
11N20 5200 Ant1| TN VH 5200.02 2.88462 20 PASS
11N20 5200 Ant1| TN VN 5200.03 5.76923 20 PASS
11N20 5200 Ant1| TN VL 5200.02 2.88462 20 PASS
11N20 5240 Ant1| TN VN 5240.02 2.86260 20 PASS
11N20 5240 Ant1| TN VL 5240.02 2.86260 20 PASS
11N20 5240 Ant1| TN VH 5240.00 0.00000 20 PASS
11N20 5260 Ant1| TN VH 5260.03 5.70342 20 PASS
11N20 5260 Ant1| TN VL 5260.02 2.85171 20 PASS
11N20 5260 Ant1| TN VN 5260.02 2.85171 20 PASS
11N20 5280 Ant1| TN VL 5280.00 0.00000 20 PASS
11N20 5280 Ant1| TN VN 5280.02 2.84091 20 PASS
11N20 5280 Ant1| TN VH 5280.02 2.84091 20 PASS
11N20 5320 Ant1| TN VH 5320.05 8.45865 20 PASS
11N20 5320 Ant1| TN VL 5320.02 2.81955 20 PASS
11N20 5320 Ant1| TN VN 5320.02 2.81955 20 PASS
11N20 5500 Ant1| TN VH 5500.02 272727 20 PASS
11N20 5500 Ant1| TN VL 5500.00 0.00000 20 PASS
11N20 5500 Ant1| TN VN 5500.03 5.45455 20 PASS
11N20 5580 Ant1| TN VH 5580.02 2.68817 20 PASS
11N20 5580 Ant1| TN VL 5580.00 0.00000 20 PASS
11N20 5580 Ant1| TN VN 5580.00 0.00000 20 PASS
11N20 5700 Ant1| TN VL 5700.02 2.63158 20 PASS
11N20 5700 Ant1| TN VN 5700.02 2.63158 20 PASS
11N20 5700 Ant1| TN VH 5700.02 2.63158 20 PASS
11N20 5720 Ant1| TN VL 5720.02 2.62238 20 PASS
11N20 5720 Ant1| TN VN 5720.02 2.62238 20 PASS
11N20 5720 Ant1| TN VH 5720.00 0.00000 20 PASS
11N20 5745 Ant1| TN VH 5745.02 2.61097 20 PASS
11N20 5745 Ant1| TN VL 5745.00 0.00000 20 PASS
11N20 5745 Ant1| TN VN 5745.00 0.00000 20 PASS
11N20 5785 Ant1| TN VN 5785.03 5.18583 20 PASS
11N20 5785 Ant1| TN VL 5785.03 5.18583 20 PASS
11N20 5785 Ant1| TN VH 5785.02 2.59291 20 PASS
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11N20 5825 Ant1| TN VL 5825.00 0.00000 20 PASS
11N20 5825 Ant1| TN VN 5825.03 5.15022 20 PASS
11N20 5825 Ant1| TN VH 5825.00 0.00000 20 PASS
11N40 5190 Ant1| TN VH 5190.00 0.00000 20 PASS
11N40 5190 Ant1| TN VN 5190.00 0.00000 20 PASS
11N40 5190 Ant1| TN VL 5190.03 5.78035 20 PASS
11N40 5230 Ant1| TN VN 5230.00 0.00000 20 PASS
11N40 5230 Ant1| TN VL 5230.00 0.00000 20 PASS
11N40 5230 Ant1| TN VH 5230.03 5.73614 20 PASS
11N40 5270 Ant1| TN VL 5270.03 5.69260 20 PASS
11N40 5270 Ant1| TN VN 5270.03 5.69260 20 PASS
11N40 5270 Ant1| TN VH 5270.03 5.69260 20 PASS
11N40 5310 Ant1| TN VH 5310.03 5.64972 20 PASS
11N40 5310 Ant1| TN VN 5310.00 0.00000 20 PASS
11N40 5310 Ant1| TN VL 5310.00 0.00000 20 PASS
11N40 5510 Ant1| TN VL 5510.00 0.00000 20 PASS
11N40 5510 Ant1| TN VN 5510.00 0.00000 20 PASS
11N40 5510 Ant1| TN VH 5510.03 5.44465 20 PASS
11N40 5550 Ant1| TN VL 5550.00 0.00000 20 PASS
11N40 5550 Ant1| TN VH 5550.00 0.00000 20 PASS
11N40 5550 Ant1| TN VN 5550.00 0.00000 20 PASS
11N40 5670 Ant1| TN VL 5670.00 0.00000 20 PASS
11N40 5670 Ant1| TN VN 5670.00 0.00000 20 PASS
11N40 5670 Ant1| TN VH 5670.06 10.58201 20 PASS
11N40 5755 Ant1| TN VN 5755.03 5.21286 20 PASS
11N40 5755 Ant1| TN VH 5755.00 0.00000 20 PASS
11N40 5755 Ant1| TN VL 5755.03 5.21286 20 PASS
11N40 5795 Ant1| TN VH 5795.03 5.17688 20 PASS
11N40 5795 Ant1| TN VN 5795.03 5.17688 20 PASS
11N40 5795 Ant1| TN VL 5795.06 10.35375 20 PASS
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Temperature vs. Frequency Stability
l\-/||-§(Sjte CYT:r?rt\el Ant [ Volt. | Temp. Dt[a'\\;liatzia)n D?‘\)/‘i)ar;t]i;)n [IF_)iFr)nni;t] Verdict
11A 5180 Ant1| VN -20 5180.02 2.89575 20 PASS
11A 5180 Ant1| VN -10 5180.02 2.89575 20 PASS
11A 5180 Ant1| VN 0 5180.02 2.89575 20 PASS
11A 5180 Ant1| VN 10 5180.02 2.89575 20 PASS
11A 5180 Ant1| VN 20 5180.02 2.89575 20 PASS
11A 5180 Ant1| VN 30 5180.03 5.79151 20 PASS
11A 5180 Ant1| VN 40 5180.00 0.00000 20 PASS
11A 5180 Ant1| VN 50 5180.00 0.00000 20 PASS
11A 5180 Ant1| VN -30 5180.02 2.89575 20 PASS
11A 5200 Ant1| VN -20 5200.03 5.76923 20 PASS
11A 5200 Ant1| VN 50 5200.00 0.00000 20 PASS
11A 5200 Ant1| VN 40 5200.02 2.88462 20 PASS
11A 5200 Ant1| VN 30 5200.00 0.00000 20 PASS
11A 5200 Ant1| VN 20 5200.02 2.88462 20 PASS
11A 5200 Ant1| VN 10 5200.00 0.00000 20 PASS
11A 5200 Ant1| VN -10 5200.00 0.00000 20 PASS
11A 5200 Ant1| VN -30 5200.03 5.76923 20 PASS
11A 5200 Ant1| VN 0 5200.03 5.76923 20 PASS
11A 5240 Ant1| VN 0 5240.00 0.00000 20 PASS
11A 5240 Ant1| VN 10 5240.02 2.86260 20 PASS
11A 5240 Ant1| VN -30 5240.00 0.00000 20 PASS
11A 5240 Ant1| VN -20 5240.00 0.00000 20 PASS
11A 5240 Ant1| VN 20 5240.00 0.00000 20 PASS
11A 5240 Ant1| VN 30 5240.02 2.86260 20 PASS
11A 5240 Ant1| VN 40 5240.02 2.86260 20 PASS
11A 5240 Ant1| VN 50 5240.00 0.00000 20 PASS
11A 5240 Ant1| VN -10 5240.02 2.86260 20 PASS
11A 5260 Ant1| VN 20 5260.02 2.85171 20 PASS
11A 5260 Ant1| VN 50 5260.02 2.85171 20 PASS
11A 5260 Ant1| VN 30 5259.99 -2.85171 20 PASS
11A 5260 Ant1| VN 10 5260.02 2.85171 20 PASS
11A 5260 Ant1| VN 0 5260.00 0.00000 20 PASS
11A 5260 Ant1| VN -10 5260.00 0.00000 20 PASS
11A 5260 Ant1| VN -20 5260.02 2.85171 20 PASS
11A 5260 Ant1| VN -30 5260.00 0.00000 20 PASS
11A 5260 Ant1| VN 40 5260.00 0.00000 20 PASS
11A 5280 Ant1| VN -30 5280.02 2.84091 20 PASS
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11A 5280 Ant1| VN -20 5280.03 5.68182 20 PASS
11A 5280 Ant1| VN 0 5280.03 5.68182 20 PASS
1A 5280 Ant1| VN 10 5280.02 2.84091 20 PASS
11A 5280 Ant1| VN 20 5280.02 2.84091 20 PASS
1A 5280 Ant1| VN 30 5280.02 2.84091 20 PASS
1A 5280 Ant1| VN 40 5280.02 2.84091 20 PASS
11A 5280 Ant1| VN 50 5280.03 5.68182 20 PASS
1A 5280 Ant1| VN -10 5280.02 2.84091 20 PASS
11A 5320 Ant1| VN 50 5320.02 2.81955 20 PASS
11A 5320 Ant1| VN -20 5320.02 2.81955 20 PASS
1A 5320 Ant1| VN -10 5320.02 2.81955 20 PASS
11A 5320 Ant1| VN 0 5320.02 2.81955 20 PASS
1A 5320 Ant1| VN 10 5320.03 5.63910 20 PASS
1A 5320 Ant1| VN 20 5320.02 2.81955 20 PASS
11A 5320 Ant1| VN 30 5320.03 5.63910 20 PASS
1A 5320 Ant1| VN -30 5320.02 2.81955 20 PASS
11A 5320 Ant1| VN 40 5320.02 2.81955 20 PASS
11A 5500 Ant1| VN 10 5500.02 272727 20 PASS
1A 5500 Ant1| VN -20 5500.02 272727 20 PASS
11A 5500 Ant1| VN -10 5500.00 0.00000 20 PASS
1A 5500 Ant1| VN 0 5500.02 272727 20 PASS
1A 5500 Ant1| VN 20 5500.03 5.45455 20 PASS
11A 5500 Ant1| VN 40 5500.00 0.00000 20 PASS
1A 5500 Ant1| VN 50 5499.99 -2.72727 20 PASS
11A 5500 Ant1| VN -30 5500.02 272727 20 PASS
11A 5500 Ant1| VN 30 5500.00 0.00000 20 PASS
1A 5580 Ant1| VN 10 5580.02 2.68817 20 PASS
11A 5580 Ant1| VN 50 5580.02 2.68817 20 PASS
1A 5580 Ant1| VN 40 5580.03 5.37634 20 PASS
1A 5580 Ant1| VN 20 5580.02 2.68817 20 PASS
11A 5580 Ant1| VN 0 5580.00 0.00000 20 PASS
1A 5580 Ant1| VN -10 5580.00 0.00000 20 PASS
11A 5580 Ant1| VN -20 5580.00 0.00000 20 PASS
11A 5580 Ant1| VN -30 5580.00 0.00000 20 PASS
1A 5580 Ant1| VN 30 5580.00 0.00000 20 PASS
11A 5700 Ant1| VN -30 5700.00 0.00000 20 PASS
1A 5700 Ant1| VN 50 5700.02 2.63158 20 PASS
1A 5700 Ant1| VN 30 5700.03 5.26316 20 PASS
11A 5700 Ant1| VN 20 5700.03 5.26316 20 PASS
1A 5700 Ant1| VN 10 5700.03 5.26316 20 PASS
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11A 5700 Ant1| VN 0 5700.02 2.63158 20 PASS
11A 5700 Ant1| VN -10 5700.05 7.89474 20 PASS
1A 5700 Ant1| VN 40 5700.02 2.63158 20 PASS
11A 5700 Ant1| VN -20 5700.00 0.00000 20 PASS
1A 5720 Ant1| VN -10 5720.02 2.62238 20 PASS
1A 5720 Ant1| VN 0 5720.05 7.86713 20 PASS
11A 5720 Ant1| VN 10 5720.02 2.62238 20 PASS
1A 5720 Ant1| VN 20 5719.99 -2.62238 20 PASS
11A 5720 Ant1| VN 30 5720.02 2.62238 20 PASS
11A 5720 Ant1| VN 40 5720.03 5.24476 20 PASS
1A 5720 Ant1| VN -30 5720.02 2.62238 20 PASS
11A 5720 Ant1| VN 50 5720.02 2.62238 20 PASS
1A 5720 Ant1| VN -20 5720.02 2.62238 20 PASS
1A 5745 Ant1| VN 0 5745.03 5.22193 20 PASS
11A 5745 Ant1| VN 40 5745.00 0.00000 20 PASS
1A 5745 Ant1| VN 30 5745.02 2.61097 20 PASS
11A 5745 Ant1| VN -30 5745.03 5.22193 20 PASS
11A 5745 Ant1| VN 10 5745.02 2.61097 20 PASS
1A 5745 Ant1| VN -10 5745.02 2.61097 20 PASS
11A 5745 Ant1| VN -20 5744.99 -2.61097 20 PASS
1A 5745 Ant1| VN 50 5745.00 0.00000 20 PASS
1A 5745 Ant1| VN 20 5745.02 2.61097 20 PASS
11A 5785 Ant1| VN -20 5785.03 5.18583 20 PASS
1A 5785 Ant1| VN -10 5785.03 5.18583 20 PASS
11A 5785 Ant1| VN 0 5785.05 7.77874 20 PASS
11A 5785 Ant1| VN 50 5785.02 2.59291 20 PASS
1A 5785 Ant1| VN 10 5785.03 5.18583 20 PASS
11A 5785 Ant1| VN 20 5785.03 5.18583 20 PASS
1A 5785 Ant1| VN 30 5785.02 2.59291 20 PASS
1A 5785 Ant1| VN 40 5785.03 5.18583 20 PASS
11A 5785 Ant1| VN -30 5785.03 5.18583 20 PASS
1A 5825 Ant1| VN -10 5825.00 0.00000 20 PASS
11A 5825 Ant1| VN -20 5825.00 0.00000 20 PASS
11A 5825 Ant1| VN 0 5825.02 2.57511 20 PASS
1A 5825 Ant1| VN 10 5825.02 2.57511 20 PASS
11A 5825 Ant1| VN 20 5825.00 0.00000 20 PASS
1A 5825 Ant1| VN 30 5825.02 2.57511 20 PASS
1A 5825 Ant1| VN 50 5825.02 2.57511 20 PASS
11A 5825 Ant1| VN 40 5825.02 2.57511 20 PASS
1A 5825 Ant1| VN -30 5825.03 5.15022 20 PASS
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11N20 5180 Ant1| VN 30 5180.02 2.89575 20 PASS
11N20 5180 Ant1| VN -30 5180.02 2.89575 20 PASS
11N20 5180 Ant1| VN 50 5180.00 0.00000 20 PASS
11N20 5180 Ant1| VN 40 5180.02 2.89575 20 PASS
11N20 5180 Ant1| VN 10 5180.02 2.89575 20 PASS
11N20 5180 Ant1| VN 0 5180.02 2.89575 20 PASS
11N20 5180 Ant1| VN -20 5180.02 2.89575 20 PASS
11N20 5180 Ant1| VN -10 5180.03 5.79151 20 PASS
11N20 5180 Ant1| VN 20 5179.99 -2.89575 20 PASS
11N20 5200 Ant1| VN 40 5200.02 2.88462 20 PASS
11N20 5200 Ant1| VN 50 5200.02 2.88462 20 PASS
11N20 5200 Ant1| VN 30 5200.02 2.88462 20 PASS
11N20 5200 Ant1| VN 20 5200.02 2.88462 20 PASS
11N20 5200 Ant1| VN 10 5200.00 0.00000 20 PASS
11N20 5200 Ant1| VN 0 5200.02 2.88462 20 PASS
11N20 5200 Ant1| VN -10 5200.02 2.88462 20 PASS
11N20 5200 Ant1| VN -20 5200.03 5.76923 20 PASS
11N20 5200 Ant1| VN -30 5200.02 2.88462 20 PASS
11N20 5240 Ant1| VN 10 5240.02 2.86260 20 PASS
11N20 5240 Ant1| VN 50 5240.02 2.86260 20 PASS
11N20 5240 Ant1| VN 40 5240.00 0.00000 20 PASS
11N20 5240 Ant1| VN -30 5240.00 0.00000 20 PASS
11N20 5240 Ant1| VN 20 5240.00 0.00000 20 PASS
11N20 5240 Ant1| VN 0 5240.02 2.86260 20 PASS
11N20 5240 Ant1| VN -10 5240.02 2.86260 20 PASS
11N20 5240 Ant1| VN -20 5240.00 0.00000 20 PASS
11N20 5240 Ant1| VN 30 5240.00 0.00000 20 PASS
11N20 5260 Ant1| VN -20 5260.02 2.85171 20 PASS
11N20 5260 Ant1| VN 50 5260.00 0.00000 20 PASS
11N20 5260 Ant1| VN 40 5260.02 2.85171 20 PASS
11N20 5260 Ant1| VN 30 5260.03 5.70342 20 PASS
11N20 5260 Ant1| VN 20 5260.00 0.00000 20 PASS
11N20 5260 Ant1| VN 10 5260.00 0.00000 20 PASS
11N20 5260 Ant1| VN -10 5260.03 5.70342 20 PASS
11N20 5260 Ant1| VN -30 5260.03 5.70342 20 PASS
11N20 5260 Ant1| VN 0 5260.02 2.85171 20 PASS
11N20 5280 Ant1| VN -10 5280.00 0.00000 20 PASS
11N20 5280 Ant1| VN 50 5280.02 2.84091 20 PASS
11N20 5280 Ant1| VN 40 5280.00 0.00000 20 PASS
11N20 5280 Ant1| VN 30 5280.02 2.84091 20 PASS
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11N20 5280 Ant1| VN -20 5280.02 2.84091 20 PASS
11N20 5280 Ant1| VN 20 5280.03 5.68182 20 PASS
11N20 5280 Ant1| VN 10 5280.02 2.84091 20 PASS
11N20 5280 Ant1| VN 0 5280.02 2.84091 20 PASS
11N20 5280 Ant1| VN -30 5280.02 2.84091 20 PASS
11N20 5320 Ant1| VN 20 5320.00 0.00000 20 PASS
11N20 5320 Ant1| VN -20 5320.03 5.63910 20 PASS
11N20 5320 Ant1| VN -10 5320.03 5.63910 20 PASS
11N20 5320 Ant1| VN 10 5320.02 2.81955 20 PASS
11N20 5320 Ant1| VN 30 5320.03 5.63910 20 PASS
11N20 5320 Ant1| VN 40 5320.00 0.00000 20 PASS
11N20 5320 Ant1| VN 50 5320.02 2.81955 20 PASS
11N20 5320 Ant1| VN 0 5320.02 2.81955 20 PASS
11N20 5320 Ant1| VN -30 5320.02 2.81955 20 PASS
11N20 5500 Ant1| VN -10 5500.00 0.00000 20 PASS
11N20 5500 Ant1| VN 40 5500.02 272727 20 PASS
11N20 5500 Ant1| VN 50 5500.02 272727 20 PASS
11N20 5500 Ant1| VN -20 5500.02 272727 20 PASS
11N20 5500 Ant1| VN 20 5500.02 272727 20 PASS
11N20 5500 Ant1| VN 30 5500.02 272727 20 PASS
11N20 5500 Ant1| VN 0 5500.00 0.00000 20 PASS
11N20 5500 Ant1| VN -30 5500.02 272727 20 PASS
11N20 5500 Ant1| VN 10 5500.02 272727 20 PASS
11N20 5580 Ant1| VN 20 5580.00 0.00000 20 PASS
11N20 5580 Ant1| VN -20 5580.03 5.37634 20 PASS
11N20 5580 Ant1| VN 10 5580.00 0.00000 20 PASS
11N20 5580 Ant1| VN -30 5580.00 0.00000 20 PASS
11N20 5580 Ant1| VN 30 5580.02 2.68817 20 PASS
11N20 5580 Ant1| VN 40 5580.00 0.00000 20 PASS
11N20 5580 Ant1| VN 50 5580.00 0.00000 20 PASS
11N20 5580 Ant1| VN 0 5580.02 2.68817 20 PASS
11N20 5580 Ant1| VN -10 5580.02 2.68817 20 PASS
11N20 5700 Ant1| VN 0 5700.03 5.26316 20 PASS
11N20 5700 Ant1| VN 50 5700.02 2.63158 20 PASS
11N20 5700 Ant1| VN 40 5700.00 0.00000 20 PASS
11N20 5700 Ant1| VN 30 5700.02 2.63158 20 PASS
11N20 5700 Ant1| VN 10 5700.02 2.63158 20 PASS
11N20 5700 Ant1| VN -10 5700.02 2.63158 20 PASS
11N20 5700 Ant1| VN -20 5700.02 2.63158 20 PASS
11N20 5700 Ant1| VN -30 5700.02 2.63158 20 PASS
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11N20 5700 Ant1| VN 20 5700.02 2.63158 20 PASS
11N20 5720 Ant1| VN 50 5720.05 7.86713 20 PASS
11N20 5720 Ant1| VN -20 5720.03 5.24476 20 PASS
11N20 5720 Ant1| VN 40 5720.02 2.62238 20 PASS
11N20 5720 Ant1| VN 30 5720.02 2.62238 20 PASS
11N20 5720 Ant1| VN 20 5720.03 5.24476 20 PASS
11N20 5720 Ant1| VN 10 5720.02 2.62238 20 PASS
11N20 5720 Ant1| VN 0 5720.03 5.24476 20 PASS
11N20 5720 Ant1| VN -10 5720.02 2.62238 20 PASS
11N20 5720 Ant1| VN -30 5720.03 5.24476 20 PASS
11N20 5745 Ant1| VN -30 5745.00 0.00000 20 PASS
11N20 5745 Ant1| VN 50 5745.00 0.00000 20 PASS
11N20 5745 Ant1| VN 40 5745.03 5.22193 20 PASS
11N20 5745 Ant1| VN 30 5745.00 0.00000 20 PASS
11N20 5745 Ant1| VN 20 5745.02 2.61097 20 PASS
11N20 5745 Ant1| VN 10 5745.00 0.00000 20 PASS
11N20 5745 Ant1| VN 0 5745.02 2.61097 20 PASS
11N20 5745 Ant1| VN -10 5745.02 2.61097 20 PASS
11N20 5745 Ant1| VN -20 5745.00 0.00000 20 PASS
11N20 5785 Ant1| VN 50 5785.03 5.18583 20 PASS
11N20 5785 Ant1| VN 40 5785.03 5.18583 20 PASS
11N20 5785 Ant1| VN 30 5785.02 2.59291 20 PASS
11N20 5785 Ant1| VN 20 5785.02 2.59291 20 PASS
11N20 5785 Ant1| VN 10 5785.03 5.18583 20 PASS
11N20 5785 Ant1| VN 0 5785.05 7.77874 20 PASS
11N20 5785 Ant1| VN -10 5785.03 5.18583 20 PASS
11N20 5785 Ant1| VN -30 5785.02 2.59291 20 PASS
11N20 5785 Ant1| VN -20 5785.02 2.59291 20 PASS
11N20 5825 Ant1| VN 50 5825.02 2.57511 20 PASS
11N20 5825 Ant1| VN -20 5825.02 2.57511 20 PASS
11N20 5825 Ant1| VN -30 5825.03 5.15022 20 PASS
11N20 5825 Ant1| VN 30 5825.02 2.57511 20 PASS
11N20 5825 Ant1| VN 10 5825.02 2.57511 20 PASS
11N20 5825 Ant1| VN 0 5825.02 2.57511 20 PASS
11N20 5825 Ant1| VN -10 5825.00 0.00000 20 PASS
11N20 5825 Ant1| VN 20 5825.02 2.57511 20 PASS
11N20 5825 Ant1| VN 40 5825.02 2.57511 20 PASS
11N40 5190 Ant1| VN -20 5190.00 0.00000 20 PASS
11N40 5190 Ant1| VN -10 5190.00 0.00000 20 PASS
11N40 5190 Ant1| VN 0 5190.00 0.00000 20 PASS
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11N40 5190 Ant1| VN 10 5190.00 0.00000 20 PASS
11N40 5190 Ant1| VN 20 5190.00 0.00000 20 PASS
11N40 5190 Ant1| VN 30 5190.00 0.00000 20 PASS
11N40 5190 Ant1| VN 40 5190.00 0.00000 20 PASS
11N40 5190 Ant1| VN 50 5190.03 5.78035 20 PASS
11N40 5190 Ant1| VN -30 5190.00 0.00000 20 PASS
11N40 5230 Ant1| VN 40 5230.00 0.00000 20 PASS
11N40 5230 Ant1| VN -20 5230.03 5.73614 20 PASS
11N40 5230 Ant1| VN 0 5230.00 0.00000 20 PASS
11N40 5230 Ant1| VN 50 5230.00 0.00000 20 PASS
11N40 5230 Ant1| VN 10 5230.03 5.73614 20 PASS
11N40 5230 Ant1| VN -30 5230.03 5.73614 20 PASS
11N40 5230 Ant1| VN -10 5230.03 5.73614 20 PASS
11N40 5230 Ant1| VN 30 5230.03 5.73614 20 PASS
11N40 5230 Ant1| VN 20 5230.00 0.00000 20 PASS
11N40 5270 Ant1| VN 10 5270.00 0.00000 20 PASS
11N40 5270 Ant1| VN 50 5270.00 0.00000 20 PASS
11N40 5270 Ant1| VN 40 5270.03 5.69260 20 PASS
11N40 5270 Ant1| VN 20 5270.00 0.00000 20 PASS
11N40 5270 Ant1| VN 0 5270.00 0.00000 20 PASS
11N40 5270 Ant1| VN -10 5270.03 5.69260 20 PASS
11N40 5270 Ant1| VN -20 5270.06 11.38520 20 PASS
11N40 5270 Ant1| VN -30 5270.03 5.69260 20 PASS
11N40 5270 Ant1| VN 30 5270.00 0.00000 20 PASS
11N40 5310 Ant1| VN 10 5310.03 5.64972 20 PASS
11N40 5310 Ant1| VN 50 5310.03 5.64972 20 PASS
11N40 5310 Ant1| VN -30 5310.06 11.29944 20 PASS
11N40 5310 Ant1| VN -20 5310.00 0.00000 20 PASS
11N40 5310 Ant1| VN -10 5310.03 5.64972 20 PASS
11N40 5310 Ant1| VN 0 5310.00 0.00000 20 PASS
11N40 5310 Ant1| VN 20 5310.00 0.00000 20 PASS
11N40 5310 Ant1| VN 30 5310.03 5.64972 20 PASS
11N40 5310 Ant1| VN 40 5310.00 0.00000 20 PASS
11N40 5510 Ant1| VN -10 5510.03 5.44465 20 PASS
11N40 5510 Ant1| VN -20 5510.00 0.00000 20 PASS
11N40 5510 Ant1| VN 50 5510.03 5.44465 20 PASS
11N40 5510 Ant1| VN 40 5510.00 0.00000 20 PASS
11N40 5510 Ant1| VN 30 5510.00 0.00000 20 PASS
11N40 5510 Ant1| VN 20 5510.00 0.00000 20 PASS
11N40 5510 Ant1| VN 10 5510.00 0.00000 20 PASS
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11N40 5510 Ant1| VN 0 5510.00 0.00000 20 PASS
11N40 5510 Ant1| VN -30 5510.00 0.00000 20 PASS
11N40 5550 Ant1| VN 10 5550.03 5.40541 20 PASS
11N40 5550 Ant1| VN 50 5550.03 5.40541 20 PASS
11N40 5550 Ant1| VN 30 5550.00 0.00000 20 PASS
11N40 5550 Ant1| VN -20 5550.00 0.00000 20 PASS
11N40 5550 Ant1| VN -10 5550.00 0.00000 20 PASS
11N40 5550 Ant1| VN 0 5550.00 0.00000 20 PASS
11N40 5550 Ant1| VN -30 5550.00 0.00000 20 PASS
11N40 5550 Ant1| VN 40 5550.00 0.00000 20 PASS
11N40 5550 Ant1| VN 20 5550.00 0.00000 20 PASS
11N40 5670 Ant1| VN -20 5670.06 10.58201 20 PASS
11N40 5670 Ant1| VN 50 5670.06 10.58201 20 PASS
11N40 5670 Ant1| VN 40 5670.00 0.00000 20 PASS
11N40 5670 Ant1| VN 30 5670.03 5.29101 20 PASS
11N40 5670 Ant1| VN 20 5670.06 10.58201 20 PASS
11N40 5670 Ant1| VN 10 5670.03 5.29101 20 PASS
11N40 5670 Ant1| VN -30 5670.00 0.00000 20 PASS
11N40 5670 Ant1| VN 0 5670.03 5.29101 20 PASS
11N40 5670 Ant1| VN -10 5670.03 5.29101 20 PASS
11N40 5755 Ant1| VN 20 5755.00 0.00000 20 PASS
11N40 5755 Ant1| VN 50 5755.03 5.21286 20 PASS
11N40 5755 Ant1| VN 30 5755.06 10.42572 20 PASS
11N40 5755 Ant1| VN 10 5755.03 5.21286 20 PASS
11N40 5755 Ant1| VN 0 5755.03 5.21286 20 PASS
11N40 5755 Ant1| VN -10 5755.00 0.00000 20 PASS
11N40 5755 Ant1| VN -20 5755.03 5.21286 20 PASS
11N40 5755 Ant1| VN -30 5755.03 5.21286 20 PASS
11N40 5755 Ant1| VN 40 5755.00 0.00000 20 PASS
11N40 5795 Ant1| VN -30 5795.03 5.17688 20 PASS
11N40 5795 Ant1| VN 50 5795.06 10.35375 20 PASS
11N40 5795 Ant1| VN 40 5795.06 10.35375 20 PASS
11N40 5795 Ant1| VN 30 5795.03 5.17688 20 PASS
11N40 5795 Ant1| VN 20 5795.03 5.17688 20 PASS
11N40 5795 Ant1| VN 10 5795.06 10.35375 20 PASS
11N40 5795 Ant1| VN 0 5795.06 10.35375 20 PASS
11N40 5795 Ant1| VN -20 5795.06 10.35375 20 PASS
11N40 5795 Ant1| VN -10 5795.00 0.00000 20 PASS
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7.Duty Cycle (x)

Test Mode Test Channel Ant Duty Cycle[%] 10log(1/x) Factor[dB]
11A 5180 Ant1 97.29 0.12
11A 5200 Ant1 97.37 0.12
11A 5240 Ant1 97.37 0.12
11A 5260 Ant1 97.29 0.12
11A 5280 Ant1 97.37 0.12
11A 5320 Ant1 97.29 0.12
11A 5500 Ant1 97.29 0.12
11A 5580 Ant1 97.29 0.12
11A 5700 Ant1 97.29 0.12
11A 5720 Ant1 97.37 0.12
11A 5745 Ant1 97.29 0.12
11A 5785 Ant1 97.29 0.12
11A 5825 Ant1 97.29 0.12

11N20 5180 Ant1 971 0.13
11N20 5200 Ant1 971 0.13
11N20 5240 Ant1 97.19 0.12
11N20 5260 Ant1 971 0.13
11N20 5280 Ant1 97.19 0.12
11N20 5320 Ant1 971 0.13
11N20 5500 Ant1 971 0.13
11N20 5580 Ant1 97.1 0.13
11N20 5700 Ant1 97.19 0.12
11N20 5720 Ant1 97.1 0.13
11N20 5745 Ant1 97.19 0.12
11N20 5785 Ant1 97.19 0.12
11N20 5825 Ant1 97.19 0.12
11N40 5190 Ant1 94.51 0.25
11N40 5230 Ant1 94.52 0.24
11N40 5270 Ant1 94.51 0.25
11N40 5310 Ant1 94.52 0.24
11N40 5510 Ant1 94.51 0.25
11N40 5550 Ant1 94.52 0.24
11N40 5670 Ant1 94.52 0.24
11N40 5755 Ant1 94.51 0.25
11N40 5795 Ant1 94.51 0.25
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0

Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Duty Cycle_11A_5180_Ant1

*Att

20 dB

RBW 3 MHz
VBW 10 MHz
SWT 10 ms

Marker

3

[T1

]

-7.30
2.336250

dBm

ms

Marker

82
ali¥alal

~-20

~-30

——40

—-50

=-60

70

~-80

-90

Date:

Center 5.18 GHz

4.APR.2018

10:15:20

1 ms/

SGL

3DB

Duty Cycle_11A_5200_Ant1

®

Ref

10 dBm

*Att

20 dB

RBW 3 MHz
VBW 10 MHz
SWT 10 ms

Marker

3

[T1

]

—-7.41
2.386250 ms

dBm

10

~0

Marker

1

[T1
-7
50

59

hoo

dBm

~-20

~-30

——40

—-50

=-60

70

~-80

-90

Date:

Center 5.2 GHz

4.APR.2018

10:23:03

1 ms/

SGL
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FCC Part 15.407 Test Report

Duty Cycle_11A_5240_Ant1

RBW 3 MHz
VBW 10 MHz

Marker 3 [T1 ]

-7.59 dBm

Ref 10 dBm *Att 20 dB SWT 10 ms 2.028750 ms
10 Marker| 1 [T1
-7+24 dBm
Lo ok} 50b00 l!
SGL

~-30

40

~-50

3DB

~-60

70

~-80

-90

Center 5.24 GHz

Date: 4.APR.2018

1 ms/

10:29:37

Duty Cycle_11A_5260_Ant1

®

Ref 10 dBm

*Att

RBW 3 MHz
VBW 10 MHz
SWT 10 ms

Marker 3 [T1 ]
-6.92

2.388750

dBm
20 dB

Marker [T1
-6l 8

250h0

dBm

oo 1

~-20

F

SGL

~-30

~-—40

—-50

~-60

70

~-80

-90

Center 5.26 GHz

Date: 23.APR.2018

08:17:

1 ms/

55
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Duty Cycle_11A_5280_Ant1

*Att 20 dB

RBW 3 MHz Marker
VBW 10 MHz
SWT 10 ms

3

[T1

-6.9
1.727500 ms

]

7

dBm

Marker

7 dBm

——70

~-80

-90

Center 5.28 GHz

Date: 23.APR.2018

08:23:26

1 ms/

SGL

3DB

Duty Cycle_11A_5320_Ant1

®

Ref 10 dBm

*Att 20 dB

RBW 3 MHz Marker
VBW 10 MHz
SWT 10 ms

3

[T1

]

-6.13

dBm

.777500 ms

10

Marker

dBm

A

F

70

~-80

-90

Center 5.32 GHz

Date: 23.APR.2018

08:28:24

1 ms/

SGL
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FCC Part 15.407 Test Report

Duty Cycle_11A_5500_Ant1

RBW 3 MHz
VBW 10 MHz
SWT 10 ms

*Att 20 dB

Marker 3

N

[T1 1

-7.34 dBm

.276250 ms

Marker| 1

-7+29 dBm

—--20

~-30

40

~-50

~-60

70

~-80

-90

Center 5.5 GHz

Date: 23.APR.2018

1 ms/

08:33:59

3DB

Duty Cycle_11A_5580_Ant1

®

Ref 10 dBm

RBW
VBW
SWT

3 MHz
10 MHz
10 ms

*Att 20 dB

Marker 3

10

Marker| 1

70

~-80

-90

Center 5.58 GHz

Date: 23.APR.2018

1 ms/

08:40:38

SGL
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FCC Part 15.407 Test Report

Duty Cycle_11A_5700_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -8.24 dBm
Ref 10 dBm *Att 20 dB SWT 10 ms 1.616250 ms
10 Marker| 1 [T1
-8} 63 dBm
Lo ge . 7s0boo

70

~-80

-90

Center 5.7 GHz

Date: 23.APR.2018

1 ms/

08:49:43

SGL

3DB

Duty Cycle_11A_5720_Ant1

®

Ref 10 dBm

RBW 3 MHz Marker

VBW 10 MHz
*Att 20 dB SWT 10 ms

3

[T1

]

-6.03 dBm
1.492500 ms

10

~0

Marker

[T1
-6

44 dBm
fa¥a)

-20

-30

-40

=50

-60

70

~-80

-90

Center 5.72 GHz

Date: 7.MAY.2018

1 ms/

20:52:21

SGL
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Duty Cycle_11A_5745_Ant1
@ RBW 3 MHz Marker 3 [Tl ]
VBW 10 MHz -9.13 dBm
Ref 10 dBm *Att 20 dB SWT 10 ms 1.533750 ms
10 Marker| 1 [T1
-9} 08 dBm
0 Q5 . 000 0 s l:l
1 Delta [T SGL
CLRWRY| | LA ML i i "
—20
—30
—40
3DB
—50
—60
[
-70
-80
-90
Center 5.745 GHz 1 ms/
Date: 23.APR.2018 08:55:08
Duty Cycle_11A_5785_Ant1
@ RBW 3 MHz Marker 3 [Tl ]
VBW 10 MHz -9.07 dBm
Ref 10 dBm *Att 20 dB SWT 10 ms 2.342500 ms
10 Marker| 1 [T1
-9} 02 dBm
[ A |
SGL
—-30
--40
3DB
—-50
—-60
--70
—-80
-90
Center 5.785 GHz 1 ms/
Date: 23.APR.2018 09:00:54
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FCC Part 15.407 Test Report

Duty Cycle_11A_5825_Ant1

Ref 10 dBm

RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -8.62 dBm
*Att 20 dB SWT 10 ms 2.113750 ms

Marker| 1 [T1
-8} 74 dBm

SGL

3DB

~-80

-90

Center 5.825 GHz

Date: 23.APR.2018

1 ms/

09:13:438

Duty Cycle_11N20_5180_Ant1

®

Ref 10 dBm

RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz
*Att 20 dB SWT 10 ms 1.

10

Marker| 1 [T1
-7t 52 dBm

=0

b0 cooboo o |IIEM

" SGL

70

~-80

-90

Center 5.18 GHz

Date: 4.APR.2018

1 ms/

10:35:14
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Duty Cycle_11N20_5200_Ant1

RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -7.69 dBm
*Att 20 dB SWT 10 ms 2.185000 ms

Marker| 1 [T1
—-7}48 dBm

—-30
--40
3DB
—--50
——60
--70
—-80
-90
Center 5.2 GHz 1 ms/
Date: 4.APR.2018 10:40:59
Duty Cycle_11N20_5240_Ant1
@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz —-7.27 dBm
Ref 10 dBm *Att 20 dB SWT 10 ms 1.408750 ms
10 Marker| 1 [T1
-7+70 dBm
[ 2 ]
SGL

—-80
-90
Center 5.24 GHz 1 ms/
Date: 4.APR.2018 10:45:55
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Duty Cycle_11N20_5260_Ant1

Date: 7.MAY.2018

20:30:58

@ RBW 3 MHz Marker 3 [Tl ]
VBW 10 MHz -6.18 dBm
Ref 10 dBm *Att 20 dB SWT 10 ms 2.385000 ms
10 Marker| 1 [T1
-6} 13 dBm
0 1.048bs50 = “
~ . SGL
[CLRWR A
il o M| I LAl LI | J-” 7 =
--20
—-30
--40
3DB
—--50
——60
--70
—-80
-90
Center 5.26 GHz 1 ms/

Duty Cycle_11N20_5280_Ant1

Ref 10 dBm

RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz 5
*Att 20 dB SWT 10 ms 2.

10

=0

Marker| 1 [T1
-6} 69 dBm

1.23g8b5q9

~-20

~-30

~-—40

~-50

~-60

70

~-80

-90

Center 5.28 GHz

Date: 7.MAY.2018

1 ms/

20:36:34

SGL
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Ke MeiOu Lab Corp.

FCC Part 15.407 Test Report

Duty Cycle_11N20_5320_Ant1

RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz
10 dBm *Att 20 dB SWT 10 ms 2.

Marker| 1 [T1

SGL

~-30

40

~-50

3DB

~-60

70

~-80

-90

Center 5.32 GHz 1 ms/

Date: 23.APR.2018 09:18:52

Duty Cycle_11N20_5500_Ant1

Ref

RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -7.58 dBm
10 dBm *Att 20 dB SWT 10 ms 2.3 50 ms

10

-0

Marker| 1 [T1
-7+29 dBm

~-20

1 o0o7kon oo |IEM

SGL

~-30

~-—40

—-50

~-60

70

~-80

-90

Center 5.5 GHz 1 ms/

Date: 23.APR.2018 09:27:32
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Ke MeiOu Lab Corp.

Duty Cycle_11N20_5580_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -8.28 dBm

Ref 10 dBm *Att 20 dB SWT 10 ms 1.685000 ms

10 Marker| 1 [T1
-8}12 dBm

SGL

3DB

~-80

-90

Center 5.58 GHz 1 ms/

Date: 23.APR.2018 09:34:36

Duty Cycle_11N20_5700_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -8.57 dBm

Ref 10 dBm *Att 20 dB SWT 10 ms 2.508750 ms

10 Marker| 1 [T1
-8} 39 dBm

i P N =

SGL

~-30

~-—40

—-50

~-60

70

~-80

-90

Center 5.7 GHz 1 ms/

Date: 23.APR.2018 09:39:40
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Ke MeiOu Lab Corp.

Duty Cycle_11N20_5720_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -6.63 dBm

Ref 10 dBm *Att 20 dB SWT 10 ms 2.317500 ms

10 Marker| 1 [T1
-6}11 dBm

" SGL

ICLRWR

—--20

~-30

——40

3DB
~-50

~-60

--70

~-80

-90

Center 5.72 GHz 1 ms/

Date: 7.MAY.2018 20:43:36

Duty Cycle_11N20_5745_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -9.09 dBm

Ref 10 dBm *Att 20 dB SWT 10 ms 1.550000 ms

10 Marker| 1 [T1
-9} 03 dBm

Irg) 15 . 000b00 = “

" SGL

70

~-80

-90

Center 5.745 GHz 1 ms/

Date: 23.APR.2018 09:47:59
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Ke MeiOu Lab Corp.

Duty Cycle_11N20_5785_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -8.98 dBm

Ref 10 dBm *Att 20 dB SWT 10 ms 50 ms

10 Marker
-8}79 dBm
I} 1.008ks0 s “

SGL
Delta L [T1

ICLRWR

—--20

~-30

——40

3DB

~-50

~-60

--70

~-80

-90

Center 5.785 GHz 1 ms/

Date: 23.APR.2018 09:52:40

Duty Cycle_11N20_5825_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -8.44 dBm

Ref 10 dBm *Att 20 dB SWT 10 ms 1.836250 ms

10 Marker| 1 [T1
-8} 35 dBm

0 Eol1 2s50hbog = “

" SGL

70

~-80

-90

Center 5.825 GHz 1 ms/

Date: 23.APR.2018 10:00:49
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Ke MeiOu Lab Corp.

Duty Cycle_11N40_5190_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -17.01

Ref 10 dBm *Att 20 dB SWT 10 ms 1.112500

dBm

10 Marker| 1 [T1
-17L12

dBm

Delta [L [T1 ]
T 1] 90

F

dp

70

~-80

-90

SGL

3DB

Center 5.19 GHz 1 ms/

Date: 4.APR.2018 10:50:49

Duty Cycle_11N40_5230_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -16.95

Ref 10 dBm *Att 20 dB SWT 10 ms 873.750000

dBm
Bs

10 Marker| 1 [T1

Lo 20 000bhoqg

dBm

¥ ¥

F

dB

~-80

-90

Center 5.23 GHz 1 ms/

Date: 4.APR.2018 10:55:35

SGL
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Duty Cycle_11N40_5270_Ant1

@ RBW 3 MHz Marker 3
VBW 10 MHz
Ref 10 dBm *Att 20 dB SWT 10 ms
10 Marker| 1 [T1
—17}54 dBm
-0 Z50D00 us “
Delta L [T1 ] SGL
3124 dB
=—20 I
—-30
——40
3DB
—--50
——60
--70
—-80
-90
Center 5.27 GHz 1 ms/
Date: 23.APR.2018 10:11:37
Duty Cycle_11N40_5310_Ant1
@ RBW 3 MHz Marker 3 [Tl ]
VBW 10 MHz -16.61 dBm
Ref 10 dBm *Att 20 dB SWT 10 ms 693.750000 us
10 Marker| 1 [T1
-16}L12 dBm
~0 10.000b00 1o “
T—_— Delta L [T 1 SEL
5 6l 22 am
——20
—-30
--40
3DB
—-50
——60
--70
—-80
-90
Center 5.31 GHz 1 ms/
Date: 23.APR.2018 10:16:35
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Ke MeiOu Lab Corp.

Duty Cycle_11N40_5510_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -16.97
51

Ref 10 dBm *Att 20 dB SWT 10 ms 1.1

10 Marker| 1 [T1
-16} 98 dBm
" co zechon .. ||EM

SGL
Delta L [T1 ]
“EE*

P

)56 dz

3DB

~-80

-90

Center 5.51 GHz 1 ms/

Date: 23.APR.2018 10:25:21

Duty Cycle_11N40_5550_Ant1

@ RBW 3 MHz Marker 3 [T1 J
VBW 10 MHz -17.70 dBm

Ref 10 dBm *Att 20 dB SWT 10 ms 873.750000 us

10 Marker| 1 [T1
—17} 64 dBm

~0 20 000bhoqg = “

" SGL

L Rog 5l 61 aB

’*

70

~-80

-90

Center 5.55 GHz 1 ms/

Date: 23.APR.2018 10:30:16

KSZ2018031601J04_Appendix_NII_WiFi Page 119 of
121



K MO

Ke MeiOu Lab Corp.
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Duty Cycle_11N40_5670_Ant1

@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -18.50 dBm
Ref 10 dBm *Att 20 dB SWT 10 ms 1.288750 m
10 Marker| 1 [T1
-18}110 dBm
-0 505+000D00 us “
Delta L [T1 ] SGL
[CLRWR] 5l 63 dB
-2
-30
--40
3DB
--50
--60
+-70
80
-90
Center 5.67 GHz 1 ms/
Date: 23.APR.2018 10:34:59
Duty Cycle_11N40_5755_Ant1
@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -18.37 dBm
Ref 10 dBm *Att 20 dB SWT 10 ms 1.005000 ms
10 Marker| 1 [T1
-18} 26 dBm
-0 500 0 —ps “
— Delta [T1 ] SeL
[CLRWR] 555 dB
—-H0
—-40
3DB
40
40
--70
80
-90
Center 5.755 GHz 1 ms/
Date: 23.APR.2018 10:43:51
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Duty Cycle_11N40_5795_Ant1
@ RBW 3 MHz Marker 3 [T1 ]
VBW 10 MHz -17.74 dBm
Ref 10 dBm *Att 20 dB SWT 10 ms 856.250000 ps
10 Marker| 1 [T1
-17}L70 dBm
L S P -
SGL
Delta [L [T1 ]
£ 6l 60 aB
m_
= PX)
130
o
3DB
50
6o
-170
--80
-90
Center 5.795 GHz 1 ms/
Date: 23.APR.2018 10:49:05
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